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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable
and that test instruments used has been calibrated with standards traceable to international
standard(s) and/or national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s
responsibility to ensure that additional production units of this model are manufactured with the
identical electrical and mechanical components. BTL assumes no responsibility for the data provided
by the customer, any statements, inferences or generalizations drawn by the customer or others from
the reports issued by BTL.

The report must not be used by the client to claim product certification, approval, or endorsement by
A2LA or any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public
and ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025: 2017
requirements, and accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of
results, so it is manufacturer’s responsibility to ensure that the apparatus meets the essential
requirements of applied standards and in all the possible configurations as representative of its
intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/ltem(s) mentioned in
this test report is (are) included in the conformity assessment authorities acceptance respective.
Please note that the measurement uncertainty is provided for informational purpose only and are not
use in determining the Pass/Fail results.
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REPORT ISSUED HISTORY

Report No. Version Description Issued Date Note

This is a supplementary report to the
original test report (BTL-FCCP-3-
2404C168). The changes are shown in
BTL-FCCP-3-2412C414 ROO below table so the radiated emissions and Mar. 13, 2025 Valid
power are retested and recorded in the
report, the original test results please refer
to original report.

No. Workstream Change Description Updates / Notes
1 Hardware- KAVX Solution#3 Matching change + cutting tuning trace +
LTE Antenna implementing adding tunning trace
Hardware- _ Add SAW fi_Iter to GNS_S, betvyeen
2 GNSS Filter GNSS Filter module pin and passive tuning
components
3 Hardware- ME310G1WWO05R060400 Add EMI filter 120 R to modem supply
Modem Supply Filter supply filtering pins
Hardware- Thermal relief for SMD pads Modified copper GND for thermal relief
GND Copper on copper GND when connecting to SMD pads
Hardware Version V0.6 to V0.7 V0.6 to V0.7
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1. APPLICABLE STANDARDS
The following reference test guidance is not within the scope of accreditation of A2LA:
ANSI C63.26-2015
FCC KDB 971168 D01 Power Meas License Digital Systems v03r01

2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Part 27 Subpart L, N, H, F & Part 2
Standard(s) Section Test ltem Judgment Remark
2.1046 Output Power PASS Note(1)
27.50(d)(4) . . .
ssoono | S saonadeo Pouerd | puss | orer
27.50(b)(10) q
2.1049 Occupied Bandwidth PASS Note(1)
2.1051
27.53(h) . -
27.53(q) Conducted Spurious Emissions PASS Note(1)
27.53(c)(2)(fH)
2.1053
27.53(h) : : issions | pAss | e
27.53(q) Radiated Spurious Emissions PASS
27.53(c)(2)(f)
2.1051
27.53(h)
27.53(q) Band Edge Measurements PASS Note(1)
27.53(c)(2)(f)
27.50(d)(5) Peak To Average Ratio PASS Note(1)
2.1055 -
27 54 Frequency Stability PASS Note(1)
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Note:

1. The RF module of this LTE Cat-M1 Tracker has been tested and certified. Please refer to the module report
as listed in the below table for the test results of the RF module.

RF Module F'\l/lj(r):gzl)en Report Number Standard
47 CFR FCC Part 22 RSS-132 Issue 3
GSM 60356613 003 47 CFR FCC Part 24 RSS-133 Issue 6
47 CFR FCC Part 2 RSS-Gen Issue 5
47 CFR FCC Part 22 RSS-132 Issue 3
Model: 47 CFR FCC Part 24 RSS-133 Issue 6
ME310G1-WW 60356613 002 47 CFR FCC Part 27 RSS-130 Issue 2
47 CFR FCC Part 90 RSS-139 Issue 3
FCC ID: LTE 47 CFR FCC Part 2 RSS-Gen Issue 5
RI7TME310G1WW 47 CFR FCC Part 22 RSS-132 Issue 3
47 CFR FCC Part 24 RSS-133 Issue 6
60356613 001 47 CFR FCC Part 27 RSS-130 Issue 2
47 CFR FCC Part 90 RSS-139 Issue 3
47 CFR FCC Part 2 RSS-Gen Issue 5

1) The band 4 and band 66 antenna gain of LTE Cat-M1 Tracker was greater that of module, so output

power and EIRP were tested and recorded. The band 12, band 13, band 71 and band 85 antenna gain of
LTE Cat-M1 Tracker was smaller than that of antenna gain of module, so output power and ERP refer to
module test report. Thus, only the radiated spurious emissions was evaluated and recorded in this report.
For the test results of all other test items please refer to above module test report.

2. Table for Filed Antenna:

Antenna Gain
Brand P/N Connector : Note
Type (dBi)
3.1 LTE Band 4
1.6 LTE Band 12
= . ; 1.6 LTE Band 13
E ethertronics'| 1004795/1004796 |  PCB N/A
= AN ZVA GROUP COMPANY 3.1 LTE Band 66
1.6 LTE Band 71
1.6 LTE Band 85

1) The antenna gain is provided by the manufacturer.
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2.1 TEST FACILITY

The test facilities used to collect the test data in this report is at the location of:

1# Room 108-116, 309-310, Building 2, No.1, Yile Road, Songshan Lake Zone, Dongguan City,
Guangdong, People’s Republic of China.

2# 1-2/F, 4/F, Building A, 1-2/F, Building B, 3/F, Building C, No.3, Jinshagang 1st Road, Dalang Town,
Dongguan City, Guangdong People’s Republic of China.

BTL's Registration Number for FCC: 747969

BTL's Designation Number for FCC: CN1377

2.2 MEASUREMENT UNCERTAINTY

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions
test results be included in the report. The measurement uncertainties given below are based on a 95%
confidence level (based on a coverage factor (k=2))

The BTL measurement uncertainty as below table:

A. Radiated Measurement:

Test Site Method Measurement Frequency Range U,(dB)
DG-CBO1 CISPR 9kHz ~ 30MHz 2.36
Test Site Method Measurement Frequency Range : ?tv U,(dB)
30MHz ~ 200MHz \% 4.40
3 CISPR
(3m) 200MHz ~ 1,000MHz V | 458
200MHz ~ 1,000MHz H 3.98
Test Site Method Measurement Frequency Range U,(dB)
3 CISPR
(3m) 6GHz ~ 18GHz 4.62
Test Site Method Measurement Frequency Range U,(dB)
DGCBO3 | ¢i5pR 18 ~ 26.5 GHz 3.36
(Im)
Test Site Method Measurement Frequency Range : ?tv U,(dB)
30MHz ~ 200MHz \% 4.70
3 CISPR
(3m) 200MHz ~ 1,000MHz vV | 492
200MHz ~ 1,000MHz H 4.54
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Test Site Method Measurement Frequency Range U,(dB)
3 CISPR
(3m) 6GHz ~ 18GHz 5.14
Test Site Method Measurement Frequency Range U,(dB)
SSL-CBOL | (1gpR 18 ~ 26.5 GHz 3.30
(Im)
B. Other Measurement:
Parameter Uncertainty
Maximum Output Power +0.87 dB
Temperature +0.48 °C
Humidity +1.37 %

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to
declare the compliance or non-compliance to the specification.

2.3 TEST ENVIRONMENT CONDITIONS

Test Item Temperature | Humidity | Test Voltage Tested By Test Date
. Jan. 02, 2025-
o 0 )
Output Power & EIRP 22.4°C 31% DC 3.7V Gavin Ge Mar. 11, 2025

Radiated Spurious Emissions

° 0
(9 KHZ to 30 MH2) 26°C 47% AC 120V/60Hz | Hayden Chen | Jan. 08, 2025

Radiated Spurious Emissions Drew Tan Jan. 24, 2025-

23°C 42-47% | AC 120V/60Hz

(30 MHz to 1000 MHz) Young Zou Feb. 11, 2025
Drew Tan

Radiated Spurious Emissions o o Calvin Wen | Jan. 26, 2025-

(Above 1000 MHz) 23°C 42-47% | AC 120VI60HzZ | 0 Tong | Feb. 11, 2025
Young Zou
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment LTE Cat-M1 Tracker
Brand Name 1. Telit Cinterion
2. DeWALT
Test Model ATD551
LTE Cat-M1 Tracker(C1) will use Brand:DeWALT
PMN LTE Cat-M1 Tracker(S0) will use Brand:Telit Cinterion

LTE Cat-M1 Tracker(S1) will use Brand:Telit Cinterion

LTE Cat-M1 Tracker(C2)

Model Difference(s) Logo, some mechanical parts color, label, accesorries are different.
Hardware Version V0.7

Software Version V03.05

1# DC Voltage supplied from AC adapter.

Model: ADS-10LA-06 05010EPCU

2# Supplied from battery.

1# I/P: 100-240V ~ 50/60Hz MAX 0.3A O/P: 5V ===2.0A
2# DC 3.7V / 3000mAh

Power Source

Power Rating

IMEI No Radiated 350903789416261, 350903789452092
' Conducted 350903789431559, 350903789405702
. LTE(eMTC) UL: QPSK,16QAM
eI T3 LTE(NB-loT) UL: BPSK, QPSK
LTE Channel Bandwidth QPSK 16QAM
(eMTC) (MHz) (dBm) (dBm)
1.4 22.54 21.66
3 22.53 21.85
5 22.62 22.84
Band 4 10 22.83 22.95
15 22.68 23.01
20 22.74 22.96
1.4 22.91 22.03
3 22.59 21.72
Max. EIRP Band 66 5 22.61 22.82
10 22.62 22.72
15 22.68 22.82
20 22.77 22.81
LTE Sub-carrier Spacing BPSK QPSK
(NB-loT) (kHz) (dBm) (dBm)
Band 4 3.75 24.79 24.73
15 25.25 25.30
3.75 24.81 24.52
Band 66 15 25.00 25.20
Note:
1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's
manual.
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2. Channel List:
LTE Band 4(eMTC)
TostFreency o | Pt | [ Gemeeat [ [ el
1.4 19957 1710.7 1957 2110.7
3 19965 1711.5 1965 21115
5 19975 1712.5 1975 2112.5
Low Range
10 20000 1715 2000 2115
15 20025 1717.5 2025 2117.5
20 20050 1720 2050 2120
Mid Range 1.4/3/5/10/15/20 20175 1732.5 2175 21325
1.4 20393 1754.3 2393 2154.3
3 20385 1753.5 2385 2153.5
5 20375 1752.5 2375 21525
High Range
10 20350 1750 2350 2150
15 20325 1747.5 2325 2147.5
20 20300 1740 2300 2145
LTE Band 4(NB-loT)

TosFreqency o | e[y, [ et |y, | et
Low Range 200 19951 1710.1 1951 2110.1
Mid Range 200 20175 1732.5 2175 21325
High Range 200 20399 1754.9 2399 2154.9

LTE Band 12(eMTC)
TotFreauency 0 | P |y, [ Gemererat |, | et
1.4 23017 699.7 5017 729.7
3 23025 700.5 5025 730.5
Low Range
5 23035 701.5 5035 7315
10 23060 704.0 5060 734
Mid Range 1.4/3/5/10 23095 707.5 5095 737.5
1.4 23173 715.3 5173 745.3
High Range 3 23165 714.5 5165 744.5
5 23155 7135 5155 743.5
10 23130 711.0 5130 741
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LTE Band 12(NB-IoT)
TostFreqency o | Pet [, [ e [y, | Cemereet
Low Range 200 23011 699.1 5011 729.1
Mid Range 200 23095 707.5 5095 737.5
High Range 200 23179 715.9 5179 745.9
LTE Band 13(eMTC)
TotFreauency o | Popete [y, [ Gemererat [ [ et
Low Range 5 23205 779.5 5205 748.5
Mid Range 5/10 23230 782.0 5230 751
High Range 5 23255 784.5 5255 753.5
LTE Band 13(NB-IoT)
Tost Fruency o | Sidn [, | Bemeero [y, [ Feeree
Low Range 200 23181 777.1 5181 746.1
Mid Range 200 23230 782.0 5230 751.0
High Range 200 23279 786.9 5279 755.9
LTE Band 66(eMTC)
Tt Freauency o | Popete |y [ Gemererat [ [ Temererel
1.4 131979 1710.7 66443 2110.7
3 131987 1711.5 66451 21115
Low Range 5 131997 1712.5 66461 2112.5
10 132022 1715 66486 2115
15 132047 1717.5 66511 2117.5
20 132072 1720 66536 2120
Mid Range 1.4/3/5/10/15/20 | 132322 1745 66786 2145
1.4 132665 1779.3 67129 2179.3
3 132657 1778.5 67121 2178.5
5 132647 1777.5 67111 2177.5
High Range
10 132622 1775 67086 2175
15 132597 17725 67061 2172.5
20 132572 1770 67036 2170
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LTE Band 66(NB-loT)

Bandwidth Frequency of Frequency of
Vet (H e 1D (kHz) Nuw | Uplink MHZz) | N° | Downlink (MHz)
Low Range 200 131973 1710.1 66437 2110.10
Mid Range 200 132322 1745.0 66786 2145.0
High Range 200 132671 1779.9 67135 2179.9
LTE Band 71(NB-loT)
Bandwidth Frequency of Frequency of
Test Frequency 1D (kHz) Nut | yplink (MHz) | N° | Downlink (MHz)
Low Range 200 133123 663.1 68587 617.1
Mid Range 200 133297 680.5 68761 634.5
High Range 200 133471 697.9 68935 651.9
LTE Band 85(eMTC)
Bandwidth Frequency of Frequency of
Test Frequency ID (MH2) Noo | Uplink MHz) | N | Downlink (MHz)
5 134027 700.5 70391 730.5
Low Range
10 134052 703 70416 733
5 134092 707 70456 737
Mid Range
10 134092 707 70456 737
5 134157 713.5 70521 743.5
High Range
10 134132 711 70496 741
LTE Band 85(NB-loT)
Bandwidth Frequency of Frequency of
Test Frequency 1D (kHz) Nut | yplink (MHz) | N° | Downlink (MHz)
Low Range 200 134003 698.1 70367 728.1
Mid Range 200 134092 707.0 70456 737.0
High Range 200 134181 715.9 70545 745.9
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3.2 DESCRIPTION OF TEST MODES

Following mode(s) is (were) found to be the worst case(s) and selected for the final test.

LTE BAND 4 MODE

Available Channel .
Test Item Channel Tested Channel Bandwidth Modulation Mode
Radiated 19957 to 20393 20175 1.4MHz QPSK 1RB
Spurious 19975 to 20375 20175 5MHz QPSK 1RB
Emissions | 20050 to 20300 20175 20MHz QPSK 1RB
19957 to 20393 (19957, 20175, 20393| 1.4MHz QPSK, 16QAM 1RB/5RB/6RB
19965 to 20385 19965, 20175, 20385 3MHz QPSK, 16QAM 1RB/5RB/6RB
Output Power | 19975 to 20375 19975, 20175, 20375 5MHz QPSK, 16QAM 1RB/5RB/6RB
& EIRP 20000 to 20350 |{20000, 20175, 20350 10MHz QPSK, 16QAM 1RB/5RB/6RB
20025 to 20325 20025, 20175, 20325 15MHz QPSK, 16QAM 1RB/5RB/6RB
20050 to 20300 |20050, 20175, 20300 20MHz QPSK, 16QAM 1RB/5RB/6RB
Available Sub-carrier .
Test ltem Channel Tested Channel Spacing(kHz) Modulation Mode
Radiated 19951 to 20399 20175 3.75 QPSK 1RB
SPUrious 1 9551 to 20399 20175 15 PSK 1RB
Emissions to Q
Output Power 19951 to 20399 20175 3.75 BPSK, QPSK 1RB
&EIRP 1 19951 t0 20399 20175 15 BPSK, QPSK 1RB/3RB
LTE BAND 12 MODE
Test Item | Available Channel Tested Channel Cha”’.‘e' Modulation Mode
Bandwidth
] 23017 to 23173 23095 1.4MHz QPSK 1RB
E;?ggﬂ 23035 to 23155 23095 5MHz QPSK 1RB
23060 to 23130 23095 10MHz QPSK 1RB
Test Item | Available Channel Tested Channel SUb.' carrier Modulation Mode
Spacing(kHz)
Radiated 23011 to 23179 23095 3.75 QPSK 1RB
Emission 23011 to 23179 23095 15 QPSK 1RB
LTE BAND 13 MODE
Test ltem Available Channel| Tested Channel Chanr)el Modulation Mode
Bandwidth
Radiated 23205 to 23255 23230 5MHz QPSK 1RB
Emission 23230 23230 10MHz QPSK 1RB
Test Item Available Channel| Tested Channel SUb.' carmer Modulation Mode
Spacing(kHz)
Radiated 23181 to 23279 23230 3.75 QPSK 1RB
Emission 23181 to 23279 23230 15 QPSK 1RB
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LTE BAND 66 MODE
Test Item | Available Channel Tested Channel Chanr_lel Modulation Mode
Bandwidth
Radiated | 131979 to 132665 132322 1.4MHz QPSK 1RB
Spurious | 131997 to 132647 132322 5MHz QPSK 1RB
Emissions | 132072 to 132572 132322 20MHz QPSK 1RB
131979 to 132665 (131979, 132322, 132665 1.4MHz QPSK, 16QAM 1RB/5RB/6RB
131987 to 132657131987, 132322, 132657 3MHz QPSK, 16QAM 1RB/5RB/6RB
P%wgff& 131997 to 132647 |131997, 132322, 132647| 5MHz QPSK, 160AM 1RB/5RB/6RB
EIRP 132022 to 132622132022, 132322, 132622 10MHz QPSK, 16QAM 1RB/5RB/6RB
132047 to 132597 (132047, 132322, 132597 15MHz QPSK, 16QAM 1RB/5RB/6RB
132072 to 132572132072, 132322, 132572 20MHz QPSK, 16QAM 1RB/5RB/6RB
Test Item | Available Channel Tested Channel Sub_—carner Modulation Mode
Spacing(kHz)
Radiated | 131973 to 132671 132322 3.75 QPSK 1RB
Spurious
Emissions 131973 to 132671 132322 15 QPSK 1RB
Output |131973to 132671 132322 3.75 BPSK, QPSK 1RB
PE"IVSE,& 131973 to 132671 132322 15 BPSK, QPSK 1RB/3RB
LTE BAND 71 MODE
Test Item |Available Channel Tested Channel Chanr_lel Modulation Mode
Bandwidth
Radiated 133123 to 133471 133297 3.75 QPSK 1RB
Spurious
Emissions |133123 to 133471 133297 15 QPSK 1RB
LTE BAND 85 MODE
Test Item |Available Channel Tested Channel Cha”’.‘e' Modulation Mode
Bandwidth
Radiated |134027 to 134157 134092 5MHz QPSK 1RB
Spurious
Emissions |134052 to 134132 134092 10MHz QPSK 1RB
Test Item |Available Channel Tested Channel SUb.' carrier Modulation Mode
Spacing(kHz)
Radiated |134003 to 134181 134092 3.75 QPSK 1RB
Spurious
Emissions | 134003 to 134181 134092 15 QPSK 1RB

Note: For radiated spurious emissions, all modes had been pre-tested and in this report only recorded the
worst case.
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3.3 BLOCK DIGRAM SHOWING THE CONFIGURATIONOFSYSTEMTESTED
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EUT

1 EUT
Adapter
AC 100-2400

3.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or support
units. The following support units or accessories were used to form a representative test configuration
during the tests.

Item Equipment Mfr/Brand Model/Type No. Series No.
Item Cable Type Shielded Type Ferrite Core Length
1 USB Cable YES NO 1m

Page 15 of 71


file:///X:/2006年新版報告格式/2006ReportFormats/ReFoDatabase/TestSerUpDiagrams.doc

y
3 L L Report No.: BTL-FCCP-3-2412C414

4. TEST RESULT
4.1 OUTPUT POWER MEASUREMENT

41.1 LIMIT

Fixed, mobile, and portable (hand-held) stations operating in the 1710-1755 MHz band and mobile and
portable stations operating in the 1695-1710 MHz and 1755-1780 MHz bands are limited to 1 watt EIRP.

Mobile stations of BRS/EBS are operating in the 2496—2690 MHz band limited to 2.0 watts EIRP. All user
stations are limited to 2.0 watts transmitter output power.

Control stations and mobile stations transmitting in the 746—757 MHz, 776—788 MHz, and 805-806 MHz
bands and fixed stations transmitting in the 787—-788 MHz and 805-806 MHz bands are limited to 30 watts
ERP.

Portable stations (hand-held devices) transmitting in the 746—757 MHz, 776788 MHz, and 805-806 MHz
bands are limited to 3 watts ERP.

Control and mobile stations in the 698-746 MHz band are limited to 30 watts ERP.
Portable stations (hand-held devices) in the 600 MHz uplink band and the 698-746 MHz band, and fixed
and mobile stations in the 600 MHz uplink band are limited to 3 watts ERP.

For mobile and portable stations transmitting in the 2305-2315 MHz band or the 2350-2360 MHz band, the
average EIRP must not exceed 50 milliwatts within any 1 megahertz of authorized bandwidth, except that
for mobile and portable stations compliant with 3GPP LTE standards or another advanced mobile
broadband protocol that avoids concentrating energy at the edge of the operating band the average EIRP
must not exceed 250 milliwatts within any 5 megahertz of authorized bandwidth but may exceed 50
milliwatts within any 1 megahertz of authorized bandwidth. For mobile and portable stations using time
division duplexing (TDD) technology, the duty cycle must not exceed 38 percent in the 2305-2315 MHz and
2350-2360 MHz bands. Mobile and portable stations using FDD technology are restricted to transmitting in
the 2305-2315 MHz band. Power averaging shall not include intervals in which the transmitter is off.

4.1.2 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 5 or ANSI C63.26-2015 Section 5.2.

EIRP:
EIRP = Output Power + Antenan gain

ERP:
ERP = EIRP-2.15

Output Power:
The EUT was set up for the maximum power with WCDMA and LTE link data modulation and link up
with simulator. Set the EUT to transmit under low, middle and high channel and record the power level
shown on simulator.
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4.1.3 TEST SETUP LAYOUT
Output Power Measurement

= o

System Simulator EUT

4.1.4 TEST DEVIATION

No deviation.

4.1.5 TEST RESULTS
Please refer to the APPENDIX A.
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4.2 RADIATED SPURIOUS EMISSIONS MEASUREMENT

4.2.1 LIMIT

For band 4,12,13 ,66, 71, 85, the power of any emission outside of theauthorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factorof at least 43 + 10 log(P) dB. The
emission limit equal to -13dBm.

E (dBuV/m) = EIRP (dBm) - 20 log D + 104.8; where D is the measurement distance in meters. The emission
limit equal to 82.26dBuV/m or 70.26dBuV/m or 55.26dBuV/m.

4.2.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.2 or ANSI C63.26-2015 Section 5.5.
1.

The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5 meter
height for frequency above 1GHz respectively above ground.

The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.

During the measurement, the system simulator parameters were set to force the EUT transmitting at
maximum output power.

Start the test, rotate the table 360° to find the worst Angle, maintain the worst Angle, raise the antenna
to 1-4m to find the worst height, maintain the worst height, then rotate the table to determine the final
worst Angle, grab the spectrum diagram.

EUT shall be placed in accordance with X,Y,Z as required by Figure 5 in ANSI C63.26.

Repeat Step 5 above to find the worst placement. Test all bands according to the worst placement.
Then EIRP is then converted to field strength as follows in Equation

E (dBuV/m) = EIRP (dBm) - 20log(D) + 104.8; where D is the measurement distance (in the far field
region) in m.The emission limit equal to 82.26dBuV/m or 70.26dBuV/m or 55.26dBuV/m.

4.2.3 TEST SETUP LAYOUT

Below 30MHz

= EL:JT

IO.B m

Communications
Test Set

Ground Plane

Receiver
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30MHz to 1GHz

Ground Plane

Communications =] ; L}
| cener
Test et e € Amp-

Above 1GHz

Ground Plane

Communications -
| Test Set Recaiver Amp.

4.2.4 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the APPENDIX B.

4.2.5 TEST RESULTS (30MHZ TO 1000MH2Z)
Please refer to the APPENDIX C.

4.2.6 TEST RESULTS (ABOVE 1000MH2Z)
Please refer to the APPENDIX D.
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5. LIST OF MEASUREMENT EQUIPMENTS

Conducted Measurement
Item Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
Wideband Radio Jan. 19, 2025
1 Communication Tester R&S CWM 500 165578 Jan. 10, 2026
p | Radio Communication Anristu MT8821C 6261915479 Jun. 28, 2025
Analyzer
8960 SERIES 10
3 Wireless Agilent E5515E MY54491001 Jun. 28, 2025
Communications Test Technologies
Set
Radiated Emissions - 9 kHz to 30 MHz
Item Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Active Loop Antenna Schwarzbeck |FMZB 1513-60B| 1513-60 B-034 Mar. 30, 2025
. . Dec. 22, 2024
2 MXE EMI Receiver Keysight N9038A MY56400091 Dec. 06, 2025
RW4950-3.8A-N
3 Cable N/A MSM-L & N/A Nov. 12, 2025
4 Cable N/A HMRAGO-NMNM N/A Nov. 12, 2025
EZ-EMC
5 | Measurement Software Farad Ver.NB-03A1-01 N/A N/A
966 Chamber room ETS 9*6*6 N/A May 16, 2025
7 wideband radio R&S CMWS500 152372 Dec. 06, 2025
communication tester
Radiated Emissions - 30 MHz to 1 GHz_CBO03
Item Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Trilog-Broadband Schwarzbeck VULBO168 587 May 12, 2025
Antenna
2 Attenuator SHX TS2-6-6-A 240124196 May 12, 2025
- EMC
3 Preamplifier INSTRUMENT EMCO001330 980998 May 31, 2025
4 Cable RegalWay LMR_41020—5l:lnMNM N/A Jun. 06, 2025
5 Cable RegalWay LMR49§61NMNM N/A Jun. 06, 2025
6 Cable RegalWay LMRL}gos'::MNM N/A Jun. 06, 2025
7 MXE EMI Receiver KEYSIGHT N9038B MY62210123 Oct. 29, 2025
8 Attenuator Talent Microwave | TA10A2-S-18 N/A N/A
9 Positioning Controller MF MF-7802 N/A N/A
10 | Measurement Software Farad EZ-EMC N/A N/A
Ver.NB-03A1-01
11 966 Chamber room CM 9*6*6 N/A May 16, 2025
12 | Broadband double Regalway RW10180-N 1911004 N/A
ridged horn antenna
13 wideband radio R&S CMWS500 152372 Dec. 06, 2025
communication tester
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Radiated Emissions - 30 MHz to 1 GHz_SSL-CB01
Item Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Trilog-Broadband Schwarzbeck VULB9168 01269 May 18, 2025
Antenna
2 Attenuator EMCI EMCI-N-6-06 AN-N0697 May 18, 2025
3 MXE EMI Receiver Keysight N9O038A MY59050118 Jun. 28, 2025
o EMC

4 Preamplifier INSTRUMENT EMCO001330 980825 Jan. 10, 2026
EMC EMCCFD400-N

5 Cable INSTRUMENT M-NM-2500 N/A Jun. 06, 2025
EMC EMCCFD400-N

6 Cable INSTRUMENT M-NM-7000 N/A Jun. 06, 2025
EMC EMCCFD400-N

7 Cable INSTRUMENT M-NM-3000 N/A Jun. 06, 2025

EZ-EMC
8 | Measurement Software Farad Ver NB-03A1-01 N/A N/A
9 Attenuator Talent Microwave | ATT-18G2W-10 N/A N/A
. 9*6*6

10 966 Chamber room Tai He (NSA&VSWR) N/A Jun. 06, 2025

Wideband Radio Jan. 19, 2025

11 Communication Tester R&S CWM 500 165578 Jan. 10, 2026
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Radiated Emissions - Above 1 GHz_CBO03
Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Receiver Agilent N9038A MY52130039 Jan. 10, 2026
. EMC
2 Preamplifier INSTRUMENT EMC118A45SE 980878 Nov. 25, 2025
3 | Double Ridged ETS 3115 75789 Jun. 15, 2025
Guide Antenna
RWLP50-4.0A-SMS
4 Cable RegalWay M-12 5M N/A Jul. 03, 2025
RWLP50-4.0A-NM
5 Cable RegalWay RASM-2 5M N/A Jul. 03, 2025
RWLP50-4.0A-NM
6 Cable RegalWay RASMRA-0.8M N/A Jul. 03, 2025
7 (966 Chamber room CM 9*6*6 N/A Dec. 28, 2025
8 Positioning MF MF-7802 N/A N/A
Controller
Measurement EZ-EMC
9 Software Farad Ver.NB-03A1-01 N/A N/A
10 Filter STI STI15-9912 N/A May 31, 2025
Wairrwright
11 Filter Instruments  |WHK 1.5/15G-10ST N/A Dec. 06, 2025
Gmbh
Broadband double
12 ridged horn Regalway RW10180-N 1911004 N/A
antenna
13 | MXASignal KEYSIGHT N9020B MY 63380204 Oct. 29, 2025
Analyzer
e EMC
14 Preamplifier INSTRUMENT EMC184045SE 980905 Oct. 29, 2025
RWLP50-2.6A-2.92
15 Cable RegalWay M2.92M-1 1M N/A Jul. 25, 2025
16 Cable Tonscend HF160-KMKM-3M N/A Jul. 25, 2025
17 | Broad-Band Hom | g0 orsbeck | BBHA9170(3m) 9170-319 Jun.16, 2025
Antenna
wideband radio
18 communication R&S CMW500 152372 Jan. 19, 2025
tester Jan. 10, 2026
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Radiated Emissions - Above 1 GHz_SSL-CBO01
Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 |MXE EMI Receiver Keysight N9038A MY59050118 Jun. 28, 2025
Measurement EZ-EMC
2 Software Farad Ver.NB-03A1-01 N/A N/A
. EMC
3 Preamplifier INSTRUMENT EMC118A45SE 980739 Jan. 11, 2026
EMC EMC104-SM-SM-1
4 Cable INSTRUMENT 0000 N/A Dec. 09, 2025
EMC EMC104-SM-SM-3
5 Cable INSTRUMENT 000 N/A Dec. 09, 2025
EMC EMC104-SM-SM-1
6 Cable INSTRUMENT 000 N/A Dec. 09, 2025
Double Ridged
7 Broadband Horn RF SPIN DRH18-E 210106A18E Jul. 17, 2025
Antenna
8 |  Preamplifier EMC EMC184045SE 980793 Jan. 10, 2026
P INSTRUMENT -
g | Broad-Band Hom | /0 heck BBHA9170 01046 Jul. 22, 2025
Antenna
RWLP50-3.6A-2.92
10 Cable RegalWay M2 92M-6M 20241119-001 Nov. 26, 2025
RWLP50-3.6A-2.92
11 Cable RegalWay M?2.92M-0.8M 20241119-001 Nov. 26, 2025
12 | Band Reject Filter | CoM-mw [ Z1PFO-53000-1801 7513756 Jun. 28, 2025
13 | Band Reject Filter | Com-mw  [Z1PPOMIO00IS0) 7513157 Jun. 28, 2025
. 9*6*6
14 |966 Chamber room Tai He (NSA&VSWR) N/A Jun. 06, 2025
Wideband Radio
15 | Communication R&S CWM 500 165578 Jan. 19, 2025
Tester

Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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6. EUT TEST PHOTO

Radiated Emissions Test Photos

9 kHz to 30 MHz
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Radiated Emissions Test Photos

30 MHz to 1 GHz-CBO03
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Radiated Emissions Test Photos

1 GHz - 18 GHz-CBO03
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Radiated Emissions Test Photos

Above 18 GHz-CB03
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Radiated Emissions Test Photos
30 MHz to 1 GHz-SSL CB01
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SLL

Radiated Emissions Test Photos

1 GHz - 18 GHz-SSL CBO1
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SLL

Radiated Emissions Test Photos

Above 18 GHz-SSL CBO1
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APPENDIX A - OUTPUT POWER
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Output Power (dBm)

For eMTC:
B B Low CH Mid CH High CH
LTE Band /BW | Modulation | o Offent CH19957 CH20175 CH20393
1710.7MHz | 1732.56MHz | 1754.3MHz
1 0 19.28 19.44 19.42
QPSK 1 5 19.14 19.39 19.33
6 0 18.24 18.37 18.23
4/ 1.4MHz 1 0 18.34 18.56 18.41
16QAM 1 5 18.23 18.37 18.46
5 0 17.13 17.22 17.23
g g Low CH Mid CH High CH
LTE Band/ BW | Modulation | o - Offet 19965 CH20175 CH20385
1711.5MHz | 1732.5MHz | 1753.5MHz
1 0 19.35 19.39 19.42
QPSK 1 5 19.24 19.18 19.43
6 0 18.13 18.34 18.45
4/3MHz 1 0 18.49 18.62 18.75
16QAM 1 5 18.31 18.45 18.63
5 0 17.29 17.23 17.46
RB RB Low CH Mid CH High CH
LTE Band/ BW | Modulation | o> Offost CH19975 CH20175 CH20375
1712.56MHz | 1732.56MHz | 1752.5MHz
1 0 19.49 19.52 19.51
QPSK 1 5 19.37 19.39 19.29
6 0 18.49 18.56 18.38
4/5MHz 1 0 19.74 19.69 19.68
16QAM 1 5 19.52 19.62 19.46
5 0 17.44 17.47 17.43
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Low CH Mid CH High CH
LTE Band / BW | Modulation sRizBe O?fsBet CH20000 | CH20175 | CH20350
1715MHz | 17325MHz | 1750MHz
1 0 19.64 19.56 19.73
QPSK 1 5 19.46 19.36 19.52
6 0 18.53 18.48 1851
4/ 10MHz 1 0 19.85 19.67 19.83
160AM 1 5 19.68 19.61 19.59
5 0 18.61 18.52 18.44
Low CH Mid CH High CH
LTE Band / BW | Modulation sRiEe O?fsBet CH20025 | CH20175 | CH20325
1717.56MHz | 1732.5MHz | 1747.5MHz
1 0 19.52 19.36 19.58
QPSK 1 5 19.23 19.47 19.33
6 0 19.37 19.41 1955
4/15MHz 1 0 19.58 19.67 19.83
160AM 1 5 19.61 19.65 19.01
6 0 19.63 19.69 19.71
Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe oI?fsBet CH20050 CH20175 CH20300
1720MHz | 17325MHz | 1745MHz
1 0 19.59 19.48 19.56
QPSK 1 5 19.46 19.35 19.42
6 0 1958 19.55 19.64
4/20MHz 1 0 19.75 19.67 19.78
160AM 1 5 19.71 19.65 19.73
5 0 19.54 19.39 19.86
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Low CH Mid CH High CH
LTE Band / BW | Modulation sRizBe O?fsBet CH131979 | CH132322 | CH132665
1710.7MHz | 1745MHz | 1779.3MHz
1 0 19.01 19.81 19.68
QPSK 1 5 18.87 19.65 19.35
6 0 17.83 18.61 18.55
66/1.4MHz 1 0 18.09 18.93 18.64
16QAM 1 5 17.85 18.76 18.41
5 0 16.56 17.48 17.64
Low CH Mid CH High CH
LTE Band / BW | Modulation sRiEe O?fsBet CH131987 | CH132322 | CH132657
1711.5MHz | 1745MHz | 1778.5MHz
1 0 18.96 10.32 19.49
QPSK 1 5 18.84 10.16 19.24
6 0 17.77 18.06 18.44
66 / 3MHz 1 0 18.23 18.44 18.62
16QAM 1 5 18.04 18.22 18.37
5 0 16.83 17.01 17.55
Low CH Mid CH High CH
LTE Band / BW | Modulation SRife O'?fsBet CH131997 | CH132322 | CH132647
17125MHz | 1745MHz | 1777.5MHz
1 0 18.92 19.26 19.51
QPSK 1 5 18.68 19.02 19.27
6 0 18.02 18.29 18.55
66 / 5MHz 1 0 19.23 19.42 19.72
16QAM 1 5 19.12 10.28 10.42
5 0 16.96 17.13 17.55
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Low CH Mid CH High CH
LTE Band / BW | Modulation sRizBe O?fsBet CH132022 | CH132322 | CH132622
1715MHz | 1745MHz | 1775MHz
1 0 19.04 19.21 1952
QPSK 1 5 18.93 10.14 19.24
6 0 18.06 18.35 18.43
66 / 10MHz 1 0 19.28 19.41 19.62
16QAM 1 5 19.19 19.29 1032
5 0 18.09 18.32 18.41
Low CH Mid CH High CH
LTE Band / BW | Modulation sRiEe O?fsBet CH132047 | CH132322 | CH132597
17175MHz | 1745MHz | 1772.5MHz
1 0 19.23 19.24 19.58
QPSK 1 5 19.07 19.11 1931
6 0 19.14 10.14 19.41
66/ 15MHz 1 0 19.15 19.31 19.72
16QAM 1 5 10.11 10.18 19.35
5 0 19.06 19.16 19.43
Low CH Mid CH High CH
LTE Band / BW | Modulation SRife oI?fsBet CH132072 | CH132322 | CH132572
1720MHz | 1745MHz | 1770MHz
1 0 19.15 19.33 10.67
QPSK 1 5 19.01 19.04 10.38
6 0 19.06 19.24 19.55
66 / 20MHz 1 0 19.35 19.43 19.71
16QAM 1 5 19.19 19.25 10.38
5 0 19.07 10.16 1047
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For NB-loT:

LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset CH19951 CH20175 CH20399
Spacing(kHz) 1710.1MHz 1732.5MHz 1754.9MHz

1 0 4.85 21.69 4.97
4/ 3.75kHz BPSK 1 47 4.75 21.53 4.85
’ QPSK 1 0 4.90 21.63 5.02
1 47 4.82 21.42 4.90
LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset CH19951 CH20175 CH20399
Spacing(kHz) 1710.1MHz 1732.5MHz 1754.9MHz
1 0 4.74 22.15 4.99
BPSK 1 11 4.69 22.09 4.88
4 [ 15kHz 1 0 4.82 22.02 4.85
QPSK 1 11 4.72 21.99 4.88
3 3 4.98 22.20 5.10
LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset CH131973 CH132322 CH132671
Spacing(kHz) 1710.1MHz 1745MHz 1779.9MHz
1 0 4.44 21.71 4.34
66 / 3.75kHz BPSK 1 47 4.30 21.10 4.33
) QPSK 1 0 4.32 21.42 4.33
1 47 4.41 21.10 4.32
LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset CH131973 CH132322 CH132671
Spacing(kHz) 1710.1MHz 1745MHz 1779.9MHz
1 0 4.38 21.90 4.27
BPSK 1 11 4.47 21.84 4.31
66 / 15kHz 1 0 431 21.96 4.41
QPSK 1 11 4.47 21.68 4.40
3 3 4.26 22.10 4.35
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EIRP (dBm)
For eMTC:
RB RB Low CH Mid CH High CH
LTE Band / BW | Modulation Size Offset CH19957 CH20175 CH20393
1710.7MHz 1732.5MHz 1754.3MHz
1 0 22.38 22.54 22.52
QPSK 1 5 22.24 22.49 22.43
6 0 21.34 21.47 21.33
4/1.4MHz 1 0 21.44 21.66 21.51
16QAM 1 5 21.33 21.47 21.56
5 0 20.23 20.32 20.33
RB RB Low CH Mid CH High CH
LTE Band / BW | Modulation Size Offset 19965 CH20175 CH20385
1711.5MHz 1732.5MHz 1753.5MHz
1 0 22.45 22.49 22.52
QPSK 1 5 22.34 22.28 22.53
6 0 21.23 21.44 21.55
4/3MHz 1 0 21.59 21.72 21.85
16QAM 1 5 21.41 21.55 21.73
5 0 20.39 20.33 20.56
RB RB Low CH Mid CH High CH
LTE Band / BW | Modulation Size Offset CH19975 CH20175 CH20375
1712.5MHz 1732.5MHz 1752.5MHz
1 0 22.59 22.62 22.61
QPSK 1 5 22.47 22.49 22.39
6 0 21.59 21.66 21.48
4/5MHz 1 0 22.84 22.79 22.78
16QAM 1 5 22.62 22.72 22.56
5 0 20.54 20.57 20.53
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Low CH Mid CH High CH
LTE Band / BW | Modulation sRizBe O?fsBet CH20000 | CH20175 | CH20350
1715MHz | 17325MHz | 1750MHz
1 0 22.74 22.66 22.83
QPSK 1 5 22.56 22.46 22.62
6 0 21.63 2158 21.61
4/ 10MHz 1 0 22.95 22.77 22.93
16QAM 1 5 22.78 22.71 22.69
5 0 21.71 21.62 21.54
Low CH Mid CH High CH
LTE Band / BW | Modulation sRiEe O?fsBet CH20025 | CH20175 | CH20325
17175MHz | 17325MHz | 1747.5MHz
1 0 22.62 22.46 22.68
QPSK 1 5 22.33 2257 22.43
6 0 22.47 2251 22.65
4/15MHz 1 0 22.68 22.77 22.93
16QAM 1 5 22.71 22.75 23.01
6 0 22.73 22.79 22.81
Low CH Mid CH High CH
LTE Band / BW | Modulation SRife O?fsBet CH20050 | CH20175 | CH20300
1720MHz | 17325MHz | 1745MHz
1 0 22.69 2258 22.66
QPSK 1 5 22.56 22.45 2252
6 0 22.68 22.65 22.74
4/20MHz 1 0 22.85 2277 22.88
16QAM 1 5 2281 22.75 22.83
5 0 22.64 22.49 22.96
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Low CH Mid CH High CH
LTE Band / BW | Modulation sRizBe O?fsBet CH131979 | CH132322 | CH132665
1710.7MHz | 1745MHz | 1779.3MHz
1 0 2211 22.01 22.78
QPSK 1 5 21.97 22.75 22.45
6 0 20.93 21.71 21.65
66/ 1.4MHz 1 0 21.19 22.03 21.74
16QAM 1 5 20.95 21.86 2151
5 0 19.66 20.58 20.74
Low CH Mid CH High CH
LTE Band / BW | Modulation sRiEe O?fsBet CH131987 | CH132322 | CH132657
1711.5MHz | 1745MHz | 1778.5MHz
1 0 22.06 22.42 2259
QPSK 1 5 21.04 22.26 22.34
6 0 20.87 21.16 2154
66 / 3MHz 1 0 21.33 21.54 21.72
16QAM 1 5 21.14 21.32 21.47
5 0 19.93 20.11 20.65
Low CH Mid CH High CH
LTE Band / BW | Modulation SRife oI?fsBet CH131997 | CH132322 | CH132647
17125MHz | 1745MHz | 1777.5MHz
1 0 22.02 22.36 22.61
QPSK 1 5 21.78 2212 2237
6 0 21.12 21.39 21.65
66 / 5MHz 1 0 2233 2252 22.82
16QAM 1 5 22.22 22.38 2252
5 0 20.06 20.23 20.65
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Low CH Mid CH High CH
LTE Band / BW | Modulation sRizBe O?fsBet CH132022 | CH132322 | CH132622
1715MHz | 1745MHz | 1775MHz
1 0 22.14 22.31 22.62
QPSK 1 5 22.03 22.24 22.34
6 0 21.16 21.45 2153
66 / 10MHz 1 0 22.38 2251 22.72
16QAM 1 5 22.29 22.39 22.42
5 0 21.19 21.42 2151
Low CH Mid CH High CH
LTE Band / BW | Modulation sRiEe O?fsBet CH132047 | CH132322 | CH132597
17175MHz | 1745MHz | 1772.5MHz
1 0 2233 2234 22.68
QPSK 1 5 22.17 22.21 22.41
6 0 22.24 22.24 2251
66/ 15MHz 1 0 22.25 22.41 22.82
16QAM 1 5 22.21 22.28 22.45
5 0 22.16 22.26 2253
Low CH Mid CH High CH
LTE Band / BW | Modulation SRife O'?fsBet CH132072 | CH132322 | CH132572
1720MHz | 1745MHz | 1770MHz
1 0 22.25 22.43 22.77
QPSK 1 5 2211 22.14 22.48
6 0 22.16 2234 22.65
66 / 20MHz 1 0 22.45 2253 22.81
16QAM 1 5 22.29 22.35 22.48
5 0 2217 22.26 2257
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For NB-loT:

LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset CH19951 CH20175 CH20399
Spacing(kHz) 1710.1MHz 1732.5MHz 1754.9MHz

1 0 7.95 24.79 8.07
4/ 3.75kHz BPSK 1 47 7.85 24.63 7.95
' QPSK 1 0 8.00 24.73 8.12
1 47 7.92 24,52 8.00
LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset CH19951 CH20175 CH20399
Spacing(kHz) 1710.1MHz 1732.5MHz 1754.9MHz
1 0 7.84 25.25 8.09
BPSK 1 11 7.79 25.19 7.98
4 [ 15kHz 1 0 7.92 25.12 7.95
QPSK 1 11 7.82 25.09 7.98
3 3 8.08 25.30 8.20
LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset CH131973 CH132322 CH132671
Spacing(kHz) 1710.1MHz 1745MHz 1779.9MHz
1 0 7.54 24.81 7.44
66 / 3.75kHz BPSK 1 47 7.40 24.20 7.43
) QPSK 1 0 7.42 24.52 7.43
1 47 7.51 24.20 7.42
LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset CH131973 CH132322 CH132671
Spacing(kHz) 1710.1MHz 1745MHz 1779.9MHz
1 0 7.48 25.00 7.37
BPSK 1 11 7.57 24.94 7.41
66 / 15kHz 1 0 7.41 25.06 7.51
QPSK 1 11 7.57 24.78 7.50
3 3 7.36 25.20 7.45
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APPENDIX B - RADIATED SPURIOUS EMISSIONS (9KHZ TO
30MHZ)
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Report No.: BTL-FCCP-3-2412C414

Test Mode : |[TX Mode

‘ ‘Test Mode : |TX Mode

Ant 0°

600 a8

Ant 0°

00 dBwven
o i o
®
2
2 3
2
1 £ ;
X
0o, 0o,
ool 002 [x) [X0) [ nos [T} 38 [3E} 015 MHz 015 us Mz u 30.001
Reading Cormeet Measure- Reading Comect Measure- ~
No. Mk Freq.  Level Factor ment Limit  Margin No. Mk. Freq.  Level Factor ment Limit  Margin
MHz dBuv a8 "aBuV/m dBuvim EE) Detactor  Comment MHz. dBuV d8 dBuVim  dBuVim B Detector  Comment
1 0037 5143 2178 7261 11615 4354 AV 1 0777 2147 2116 4263 6980 2747 QP
2 0113 4262 2132 6394 10852 4258 QP 2° 1.672 2688 2114 4802 6314 1542 QP
3~ 073 7035 2137 6162 014 325 OF 3 2030 2565 2111 4676 69.54 2278 QP
Ant 90° Ant 90°
00 dBin 160D BV
1
) M )
2
x 2
%
1
® 2
%
00 o
ooy MHZ) 0150 050 s IMHZ] 5 an
Reading Cormect Measure- Reading Comect Measure- )
. Mk.  Freq.  Level Factor ~ ment  Limit  Margin No. Mk Freq.  Level  Faclor ment Limit Margin
MHz dBuV oB @BuVim  dBuVim B Defector  Comment MHz dBu dB dBuVim  dBuVim dB Detector  Comment
1 0016 5843 2072 7945 12352 4437 AVG 1 0.538 2548 2107 4855 7298 -2644 QP
2+ 0.058 4864 2127 6991 11237 4248 AVG 2 0556 1969 2119 4088 6800 -27.12 QP
3 0121 4211 2131 6342 10584 4250 AVG 3t 1553 1652 2145 2767 6378 2611 QP
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APPENDIX C - RADIATED SPURIOUS EMISSIONS (30MHZ TO
1GHZ)
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Report No.: BTL-FCCP-3-2412C414

For eMTC:

Test Mode : [LTE Band 4_TX CH20175_1.4MHz ‘ ‘Test Mode : |LTE Band 4_TX CH20175_1.4MHz

00 dbuvim 00 dbutim
i ; 4
%
" § "
i s k £
: 4 H ]
20 ]
L T R T T T Y T T ) TR0 itz TR — BB REi—CE % 0060 itz
Reading Comect  Measure-
j Readng Comect Measure-
No.Mk. Freq  Level  Facor ment Lmit Margin Mo. Mk, Freq. Llevel  Facor ment  Limt Margin
WE @ W@ Gowm  dowm 8 DeRckr  Commant T Ew & wEwm  dEWm @ Deede  Commert

1 69.285 5834 1317 4617 B230 -3613 peak T B985 5872 1317 4555 8230 3675 peak
2 197610 4365 -1408 2957 6230 5273 peak 5 1205 5354 1402 3942 230 288 peak
3 270.560 4684 1144 3540 8230 4890 pesk 3+ 270075 58.10 -1147 4663 6230 -3567 peak
4 419540 3780 747 3042 6230 5185 pesk T EEB  B® T8 30 230 508 peak
S o610 3862 473 3380 6230 4841 peak T mmEm S 5% e 23 WH
6 729370 3997 4153 3844 B230 4386 pesk B 720855 3699 151 3548 8230 2682 pesk

Test Mode : |[LTE Band 4_TX CH20175 5MHz

| [Test Mode : |LTE Band 4_TX CH20175_5MHz

B0 durim wo_awim
#
3 b
w0l
“ \ § & P
2 s 4
F %
-, I
G0 100 200 300 4100 G500 G200 70000 GORO 00000 iz 000120 22000 3200 41000 EBODG1200 70000 COR0O 100000 itz
- Reading Comsct Measurs. -
NoMk e Loel Fadsr mem Lmt  Margn No Mk Freq Level Facor ment  Umit  Margin
—— T W EW @ mwm @mwm @ D Gamme
e TR B ) G e B Ry e R T TS S8 1317 4511 B30 3718 ek
2 104415 4403 1383 3020 6230 5210 peak 2 191580 5081 1366 3725 230 4505 pemk
R (TR T T T vy 37 20075 5981 1147 4814 6230 416 peak
F 419940 3863 747 3116 E230 5113 peak 4 40425 392 746 5179 B30 051 peak
e W ST T B T e T Be1470 3721 256 G465 B230 4765 peak
§ 70855 3070 A5 3821 8230 4400 peak 6 72985 4033 451 3862 6230 4348 peak
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Report No.: BTL-FCCP-3-2412C414

Test Mode : [LTE Band 4_TX CH20175_20MHz ‘ ‘Test Mode : |LTE Band 4_TX CH20175_20MHz

0o davim 200 davim
% ¥ 2
) o N
2 5 % H 5
H 3 ;
00 20
GO0 12700 22000 02160 41000 51600 G1200 70000 60500 1090.00 iz W0 iZ0 22400 360 4000 51500 G200 70000 G060 D000 Mitz
Readng Comect Measure- Reading Comect Measwe-
No. Mk.  Freq.  Level Factor ~ment  Limit  Margin MNo. Mk. Freq  Level Factor ment  Limit Margin
MR deuw @ @Om  dEUm 03 Demcor  Comment WAT B ® Wvm  Bwm @5 Deweckr  Comment

TT  697/0 5983 -1324 4659 8230 3571 peak 1 72195 5961 -1370 4591 6230 -36.39 peak
2 197325 4286 1407 2688 8230 5341 peak z 191980 5075 1366 3709 6230 4521 peak
3 270075 4722 1147 3575 6230 4655 peak 37 260560 5095 1145 4846 6230 3384 peak
4 419540 3883 747 3116 8230 5114 peak ) 420425 4025 746 3279 B230 4951 peak
5 646435 3697 264 3433 8230 4797 peak 5 843040 3710 -271 3439 5230 4791 peak
§ 814245 3771 076 3695 6230 4535 peak ® 720370 4072 155 2919 8230 2311 peak

Test Mode : |LTE Band 12_TX CH23095_1.4MHz ‘ ‘Test Mode : |LTE Band 12_TX CH23095_1.4MHz

5 doavim 90 dbuim
5 5
% %
& % &
. # ® 3 4 &
4
H S
163 188
G 1ol ZA00 WG] 4000 580 G200 000 G0s00 09000 Witz GG0 1Ee0 o0 BIG1 000  §iS00  GIZ00 76000 GOR00 OB Mz
Reading Comect Measre- Readng Comect Measurs- _
Mo. Mk Freq. Llevel  Factor —ment Lmit Margin No Mk Freg.  Level Facor ment Limit Margin
W W @ @Bwm dBuim  d6  Deiecior  Comment [ @ dbum  dEwum 8 Detesior  Comment
T+ 72185 5654 370  52B4 8200 2946 peak T+ 721% 5523 370 5153 230 007 peak
2 166770 3623 132 3481 8230 4739 peak H 191880  47.77 386 4411 6230 -38.19 peak
3 7iDpdS 3762 441 3621 8230 4608 pesk 3 282200 4186 081 4107 6230 4123 peak
4 407815 3689 216 3905 86230 4335 peak 4 410725 3710 225 3935 6230 4295 peak
S 452920 3836 347 4183 8230 4047 pesk 5 482990 3792 382 4184 6230 4046 peak
€ 593570 3670 6.7 4287 6230 -3943 peak B 621700 3730 681 4411 6230 3819 peak
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Report No.: BTL-FCCP-3-2412C414

Test Mode : [LTE Band 12_TX CH23095_5MHz

| [Test Mode : |LTE Band 12_TX CH23095_5MHz

150 douvim JRU—
w7
5
* k
' oy ;
1 %
2 & 3
163
000 127.00 224.00 221.00 410.00 516.00 G200 700.00 00600 1000.00 MHz 163
W0 1@ Do BG40  5Ee G200 70060 G500 OO e
Resgng Coest Wewsre: sy o e
MNo. Mk.  Freq.  Level Factor ~ ment imi rgin g .
= No.Mk Freq Level Fadtor ment Limit Margin
W W @ @ @ @ e Camme
MHzZ dBuV a8 dBuVim dBuvim dB Detecior  Comment
T= 72985 5310 370 %640 @30 1w peak
T+ 7170 5557 360 5157 6230 303 peak
3 158455 351 103 3448 8230 4TE peak
3 204115 4986 435 4533 B230 3BT peak
3 321485 3588 018 3647 6230 4613 peak
5 1715 4510 082 4428 6230 3802 peak
Z 51465 3766 348 4110 6230 4120 peak
% 40435 306 254 3060 E230 4270 peak
: SNMEN WSS 455 4143 E2A0 A0 peak 5 296570 3731 411 4142  B230 2088 K
§ 602785 3659 640 4209 6230 3931 peak - g - ped
§  S4770 3683 522 4205 E230 4035 peak

Test Mode : |LTE Band 12_TX CH23095_10MHz ‘ ‘Test Mode : |LTE Band 12_TX CH23095_10MHz

%I dBain %0 dBavim
5 -
!
i %
g
! g 2 F g ¢ .k i
3 X *
163
000 127.00 224.00 R1.00 419.00 515.00 B12.00 09.00 E06.00 1000.00 MHz 193
o0 TEon 2000 GEe) 4060 5600 G200 70500 G000 TOMAG itz
Reading Comect Measure- Limit Mar Readng Comect Measure.
No. Mk Freq. Level  Factor  ment imi rgin -
e No. Mk Freg.  Level Factor ~ment  Limit  Margin
W @Ew @ dBwim dBWim  dB  Delecir  Comment
1= 5T =5 =7 R o B0 peak MHz dBuV a8 dBuVim  dBuVim a8 Detecior  Comment
T+ 721% 5545 370 5175 0220 2055 peak

2 157070 3628 105 3523 8230 4707 peak

S mist T® G T4 @XM peak 2 204115 4693 435 4258 8230 -39.72 peak
T T = == 3 281715 4444 0Bz 4362 8230 -3868 peak
S 531490 3731 476 4207 6230 4023 pesk 4 408765 %78 220 3886 230 4332 peak
CE s % R kTR PR 5 496085  37.34 411 4145 8230 4085 peak

§ 626065 3672 681 4363 06230 3067 peak
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Report No.: BTL-FCCP-3-2412C414

Test Mode : |LTE Band 13_TX CH23230_5MHz

Vertical
0 dbuitim
o
*
4 # %
i #
183
o 127.00 224.00 »1.00 410.00 515.00 &1200 700,00 E06.00 1000.00 MHz
Reading Comect  Measure-
Mo. Mk. Freq. Level  Factor ment Lmit Margin
WE & @ Gewm Gl g8 DeRckr  Comment
T+ 72195 5585 370 5225 6230 3005 peak
2 160465 3809 -104 3505 6230 4725 peak
3 281715 3653 082 3571 6230 4659 peak
4 395680 3782 186 3968 6230 4262 pesk
S 482505 3789 392 4181 6230 4049 peak
6 512080 3747 440 4187 6230 4043 pesk

| [Test Mode : |LTE Band 13_TX CH23230_5MHz

Horizontal
0 un
=
FR P #
T T . T S —
Reading Comect Measure-
Ne. Mk. Freq.  Level Factor ~ment  Limit  Margin
T Er %
1+ 71710 5714 -360 5354 8230 -2876 peak
2 197.810 46.682 -4.08 4254 8230 -39.76 peak
3 281715 4555 082 4473 8230 -3757 peak
4 421.880 3785 258 4043 8230 4187 peak
B 493175 3748 4.07 41.55 8230 4075 peak
B 802785 3710 840 4350 8230 -3380 peak

Test Mode : |LTE Band 13_TX CH23230_10MHz ‘ ‘Test Mode : |LTE Band 13_TX CH23230_10MHz

w50 auvim
o
* ]
. i
. B
&
T WG e e T s
Readng Comecl  Weasure- 3
No. Mk. Freq.  Level Faclor ment Lmit Margin
L

T 71710 5525 -360 5165 B230 -3065 peak
2 149.795 3574 =112 3482 B230 4768 peak
3 332155 3897 050 3747 8230 4483 pesk
4 441280 3745 315 4060 8230 4170 peak
5 600.360 3705 B34 4339 8230 -3891 peak
6 T05.605 4234 7B 4998 8230 -3232 peak

rp—
oy
! t
H s F
13
L T N R o s
Readng Conect Measure-
No. Mk. Freq. Llevel Factor ment Limit Margin
MHz. dBuv a8 dBuVim dBuv/m ) Detector  Comment

1* 71.710 5866 -3.80 5506 8230 -27.24 pesk
2 187.140 4312 320 3982 6230 4238 pesk
3 269.590 4776 -149 4827 8230 -38.03 pesk
4 419.455 38.88 25 3939 8230 4291 pesk
5 483 960 3730 384 4124 8230 4106 pesk
[3 607.635 3739 6.50 4389 8230 -3841 pesk
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Report No.: BTL-FCCP-3-2412C414

00 dbuim
1
%
" 5
4
; 4 &
]
0 Te0 00 W60 4000 SE60  GIZ00  70R00 GRG0 00,06 Witz
Readng Comect Measure-
No Mk Freq  Level  Faclor ment Limit Margin
WA @ @ dEwm  @wim 08 Dedor  Camment
T 69285 5958 1317 4637 BZ30 B9 peak
T 201205 4375 -1429 2946 6230 5284 peak
3 270075 4474 1147 3327 6230 4903 peak
T 419940 3788 747 3041 6230 5189 peak
5 592115 36.%6 3086 3250 6230 49.40 peak
® 729855 4002 151 3851 6230 4379 peak

Test Mode : [LTE Band 66_TX CH132322_1.4MHZ‘ ‘Test Mode : |LTE Band 66_TX CH132322_1.4MHz

wo_dwvim
¥ FH
P
i £
H H
08
W TEes A WGl 4G S0 GG 806 Gaw o006 M
Readng Comect Measus
Mo.Mk Freg Level Fador ment LUmit Magin
WE mw @ wmwm @ @ e G
1 72195 6178 1370 4804 E230 A2 peak
T G780 5181 1408 3773 B230 A peak
3t 269.590 8084 -1149 4935 B230 -3295 peak
I 419540 4076 747 3323 6230 4901 pexk
5 594.540 3664 -381 3283 B230 4947 peak
§ 702010 3986 248 3738 8230 M pexk

Test Mode : [LTE Band 66_TX CH132322_5MHz ‘ ‘Test Mode : |LTE Band 66_TX CH132322_5MHz

00 dewim
b3
6
AU x
#
# %
&
04
GG 1ol 200 WG 000 600 GiZ@0  F0NGD  GOe00 U000 Mtz
Readng Comect Measure-
No. Mk Freq. Level  Factor ment Limt Margin
WA @ @ dBuUm  d@uvm  dE  Decior  Comment
T+ 72195 61899 1370 4829 6230 A0 peak
2 199265 4207 1420 2787 6230 5443 peak
3 269590 4298 1143 3149 6230 5081 peak
% 474280 3725 621 3104 6230 5125 peak
5 666805 3668 256 3412 6230 4818 peak
® 729370 4311 153 4158 6230 4072 peak

00 _davin
% 4
o § §
4 ]
)
000 127.00 224.00 2100 410,00 515.00 200 700.00 B0G.00 1000.00 MHz
Reading Comect Measurs- i
No. Mk, Freq  Level Facler ment Limit Margin
W W @ @wm @wm @ D o
T 71710 6233 1360 4673 8230 3357 peak
2 204115 5335 -1435 3900 8230 4330 peak
3 270075 5974 1147 4827 8230 -3403 peak
4 419.940 4048 747 33.01 8230 4929 peak
5 618.305 372% 377 3401 8230 4829 peak
[3 729855 4013 131 3862 8230 4388 peak
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Test Mode : [LTE Band 66_TX CH132322_20MHz ‘ ‘Test Mode : |LTE Band 66_TX CH132322_20MHz

00 dbuin 200 doavim
b3 . 2
1 H
0 § o & &
&
£y 1 [} &
] ]
GG TEo0 T 300 €GG0 B0  GiZ0s 70008 G050 TBIR00 Mz 0 170 TG0 %00 000 GiE60 G200 6060 GOe00 000 itz
Readng Comect Measurs- Readng Comect Measure-
No. Mk.  Freq.  Level Facor ~ment  Limit Margin No. Mk.  Freq.  Level Facter ~ment  Limit Margin
WAz @ @ Gowm  @wm 6 Demckr  Camment WE @ @ Gowm  duvm g6 Deecm  Camment

69.285 5827 1307 4510 8230 -37.20 peak
198295 5213 1412 3801 8230 4429 peak
269.105 5779 -1152 4627 8230 -3603 peak
419840 3945 747 3188 6230 -5032 peak
639,645 3693 279 3414 B230 4816 peak
753.620 3829 082 3747 B230 4483 peak

T 71710 6130 -1360 4770 8230 2460 peak
2 198.295 4673 1412 3261 8230 4969 peak
3 269.5%0 4236  -1149 30.87 8230 5143 peak
4 420425 3925 746 3179 8230 -5051 peak
s
6

£12.000 37683 341 3422 8230 4808 peak
702210 4061 -248 3813 8230 4417 peak

@f | |l ral =

Test Mode : |LTE Band 85_TX CH134092_5MHz ‘ ‘Test Mode : |LTE Band 85_TX CH134092_5MHz

Vertical Horizontal
969 dBuVim 968 dBu/m
57 57
%
4 3 & % 2 2 . H
2
P El *
3
00 127.00 224.00 32100 410.00 515.00 51200 700.000 £06_00 1000.00 MHz oo 127.00 224.00 31.00 418.00 515.00 G1200 709.00 BO6.00 100000 MHz

Reading Comect Measure- Reading Comect Measure-

No.Mk. Freq. Level  Factor ment Limit Margin Mo. Mk Freq. Level Faclor ment Lmit Margin

WAz aeuv @ cowm  deuvm g8 Deleckr  Camment
" ga2es 5082 317 4775 8230 M55 peak
155615 3580 105 3485 8230 4745 peak
3315 3648 051 3685 8230 4531 peak
455255 3646 355 4001 8230 4229 peak
551375 3757 513 4270 8230 3560 peak
€31400 3695 703 4398 6230 3832 peak

L3 TEw ) GEuvm  GEuvm OB Detecior | Gomment
T 69285 4835 317 4618 8230 3612 peak
2 191.990 44894 386 4128 8230 -41.02 peak
3 270.560 4616 -144 4472 8230 -3758 peak
4
5

437885 3647 306 3953 8230 4277 peak
616850 3784 670 4434 8230 3796 peak

@ | | wl o]
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Test Mode : [LTE Band 85_TX CH134092_10MHz ‘ ‘Test Mode : |LTE Band 85_TX CH134092_10MHz

50 aavin 5o werrm
X
H H X i s [
3 4 & 4
H
00D 127.00 224.00 21.00 410.00 515.00 E12.00 700.00 £06.00 1000.00 MHz o0 127.00 22400 2100 410,00 515.00 1200 700,00 B06.00 1000.00 MHz
Reading Comect Measure- ) Reading Comect Measure- B
No. Mk. Freq.  Level Factor ~ment  Limit  Margin No. Mk Freq.  Level Factor ~ment  Limit Margin
MHZ = B gBuvim  aBuvm 3 Detecior  Comment MHZ [ B aBuvim  dBuv/m a8 Detector  Comment

" 71710 519 380 4836 E230 -33.94 peak * 69.285 4939 307 4822 8230 -3808 peak
137.185 3644 182 3452 8230 4778 peak 198.295 4426 412 4014 8230 4216 peak
269.5%0 3961 -148 3812 8230 4418 peak 270.560 48.01 -144 4457 8230 -37.73 peak

1
2
3
366.045 37z 11 3823 8230 4407 peak 4 401.025 3884 198 3880 8230 4350 peak
5
6

484.445 36.89 394 4083 8230 4147 peak 517425 3765 450 4215 8230 4015 peak
588235 38.17 B8.04 4221 8230 4009 peak 642.070 3687 77 4414 8230 3816 peak

@f | | wf ral =
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Report No.: BTL-FCCP-3-2412C414

For NB-loT:

Vertical

Test Mode : [LTE Band 4_TX CH20175_3.75kHz ‘ ‘Test Mode : |LTE Band 4_TX CH20175_3.75kHz

Horizontal

100 i .
an an
w
w
=
=
L
@
E
S0
A0 &
, PO * .., 5
w3 * # 3 ’
; an % g
2n
20
w
w
o
0000 127 00 Z24.00 3. e 515 00 B1200 709 00 B0 00 100000 MHz on
W Tzl ZAW A0 WSl SEw Bz Ao 8600 O Wz
Reading Corecl Measure-
No. Mk. Freq.  Level Factor ~ ment  Limit Margin Reading Correct Measure- B
WHz  dBav & GBavim  dBuVim 38 Delecier Comment No. Mk. Freq. Level Factor ment Limit Margin
MKz dBuV dB dBuVim dBulVir dB Detector  C4
1 75105 4381 -1427 2954 8230 5276 peak - - o cmment
2 165800 3572 1125 2444 6230 5786 peak ! G831 4185 AS02 2883 S230 8547 pesk
T T TE % e w1 3 e H 74135 4453 1407 3056 ©230 -5174 peak
T T T 2E e i o e 3 143005 3773 1149 2624 6230 5606 peak
S 760895 3793 082 3711 6230 4519 peak 4 191890 4434 1366 3068 8230 5162 peak
B+ 914155 3774 080 3834 8230 4388 peak s 204.115 4053 1435 2618 8230 5612 peak
€+ 738645 3785 129 3656 5230 4574 peak

Test Mode : [LTE Band 4_TX CH20175_15kHz

| [Test Mode : |LTE Band 4_TX CH20175_15kHz

Vertical

Horizontal

000 B/ W00 B
- a0
w0 W
m m
&0 &0
50 50
o s £ w0 £
X 3 . &
m X = 3 m | X a
H H
n n
w 1w
0 0
000012700 22400 . Rt 5,00 LE 0800 BOE. 00 000,00 WH2 30000 12700 Z24.00 a2 o0 N300 51500 1200 73 00 BOB.00 100000 MH2
Reading Comect Measurs- ) Reading Comect Measure- )
No. Mk. Freg.  Level Factor ment Limit  Margin MNo. Mk.  Freq.  Level Factor ment Limit  Margin
MHz. dBuv dB dBuVim  dBuim dB Detector  Comment MHz. dBuV a8 «dBuVim dBuWim dB8 Detector  Comment.
1 74620 4459 1416 3043 8230 5187 peak 1 74820 4455 1416 3038 8230 -5191 peak
2 154160 3584 -1108 2476 8230 5754 peak 2 166770 3604 1132 2472 8230 5758 peak
3 296265 3687 -1055  26.32 8230 -5598 peak 3 151950 4166 1366 2800 8230 5430 peak
3 535855 3744 516 3226 6230 -5002 peak 4 204115 4258 1435 2823 8230 5407 peak
5 688145 3755 255 3500 6230 4730 peak 5 665635 3670 256 3414 8230 4816 peak
§* 809880 3924 080 3644 6230 4386 peak €% 918520 3787 063 3850 5230 -4380 peak
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Test Mode : [LTE Band 12_TX CH23095_3.75kHz ‘ ‘Test Mode : |LTE Band 12_TX CH23095_3.75kHz

Vertical Horizontal

000 B

D00 dBuY An
0 a
80 a0
n 0
0 60
5
F 3k 5 H
W 2 3 W A 3 4 i
EL] g(
W
200 -
S 12 z4m =00 Mo fson Fizm 700 600 100000 MH2 30000 127 00 Z24.00 3200 800 516,00 B12 00 9 00 0600 00000 MHz
Reading Comect Measure-
o Reading Corect Measure-
No Mk Freq Level Factr ment Lmi Margin No. Mk. Freq. Level  Factor ment Limit  Margin
MHz dBuv = SBVIm dBuvim a8 Comment MHz dBuV d8 aBuVim dBuvim B Detectosr  Comment.

34385 3768 245 3523 8230 4707 peak
146.400 3669 131 3538 8230 4692 peak
290930 3767 059 3708 8230 45322 pesk

! 1 39700 3581 186 3395 8230 4835 peak
2 2 134760 3687 214 3473 6230 4757 peak
2 3 355920 3696 072  37.70 6230 -4460 peak
e SOB7SS 3674 430 4104 8230 4126 peak 4 392780 3744 180 3924 8230 -4306 peak
5

5
® 3

873900 3804 998 4802 6230 3428 peak
* 916095 3779 1061 4840 8230 -3360 peak

549920 3667 510 4177 8230 -4053 peak
T 916520 3847 1083 4910 6230 -3320 peak

Test Mode : |LTE Band 12_TX CH23095_15kHz ‘ ‘Test Mode : |LTE Band 12_TX CH23095_15kHz

Vertical Horizontal

000 dBVIm 000 deu/m
an an
an a0
n o
&0 60
E g 50 p &
s
* & b
w 5 o 3
H " X &
] £
ey )
00012700 224,00 2100 800 1500 12200 .00 000 00000 WHz 000 127.00 2400 2.0 A18.00 515,00 B12.00 70800 BO6 00 00000 MHz
Reading Comect Measure- Reading Comect Measure- ]
No. Mk Frea.  Level Factor ment Limit  Margin No. Mk. Freq.  Level Factor ment Limit  Margin
MHz dBuV o8 dBuVim  dBuVim B Detector Comment MHz dBuV o8 dBuVim  dBuMim dB Defector  Comment

44.085 3839 149 3490 8230 -4740 peak
252,130 3747 210 3537 8230 4693 peak
322455 3731 021 3752 8230 4478 peak
502.875 3740 423 4163 8230 -4067 peak
606180 3762 647 4408 8230 3821 peak

¥ 895725  38.56 1042 4698 6230 3332 peak

34,850 3661 240 3421 8230 4808 peak
153675 3580 108 3472 8230 4758 peak
339915 3832 059 3691 8230 4538 peak
468925 3886 370 4256 8230 -3974 peak
571.260 36.66 562 4228 8230 -4002 peak

* 898.150 3764 1048 4812 8230 3418 peak

@ w| B w8 -
o | 8w n] -
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Report No.: BTL-FCCP-3-2412C414

Test Mode : [LTE Band 13_TX CH23230_3.75kHz ‘ ‘Test Mode : |LTE Band 13_TX CH23230_3.75kHz

1200 dbavin T
"
o
1
o
=
"
®
"
n
n
®
@
" 4
a0
“ LI it
n|k . - ik
a |k H
=
x
10
It
0o
T [ I oD M oo
L T T (LI ) ToR5 it
Readng Comect Measure.
No. Mk.  Freq.  Level Faclor ment  Limit  Margin Reading Comect Measure- _

MHz. dBuV a8 dBuvim  dBuV/m B Detecior  Comment No. Mk Frea. Level Factor ment Limit Margin
< e e WE W @& mWn @wm @ O Gammen
I F R T SiiE  me0 8 3203 B30 S0 peak
T 47ai400 3123 406 B2 8230 4701 peak 2 1687100 3181 450 3031 6230 5189 peak
T wiEm B En o D3 BE ek 3 SMEssl 3173 518 3681 230 4538 peak
T opiE 3130 1145 4275 B30 B% pek 4 6328550 3148 767 3815 B230 4345 peak
§ 9772050 344 1223 4337 6230 -85 peak S 9010800 3227 1121 4348 E230 3882 peak

B ' GBI 3208 1167 4366 6230 3BH peak

Test Mode : |LTE Band 13_TX CH23230_15kHz ‘ ‘Test Mode : |LTE Band 13_TX CH23230_15kHz

Vertical Horizontal
120_dmwre 1m0 swrm
11 nn
- -
" -
n n
-
&0 i 50 3‘(
a 2 A a , I
= | % H = | % %
n »
oo oo
000 127.00 224.00 2100 A410.00 S15.00 1200 T09.00 00600 100000 MHz o 127.00 224.00 321.00 4i0.00 515.00° 1200 700,00 006.00 1000.00 MHz
Reading Comect Measure- Reading Comect Measure-
MNe. Mk.  Freg.  Level Factor ~ment  Limit Margin No. Mk.  Freg.  Level Factor ment  Limit Margin
T mN ®  mwe BWm @ S G T
1 561900 418 -179 3239 B230 4991 peak 1 SDE550 31325 156 2969 8230 -5261 peak
2 161.9200 3210 -1.25 30.85 8230 5145 peak 2 1512500 3081 -128 2953 8230 -5277 peak
3 623.1550 3087 749 3836 B230 4394 peak 3 4286700 3187 287 3474 8230 4756 peak
4 * 7511850 4314 982 5296 8230 -29.34 peak 4 * 7511930 40.93 9.82 50.75 8230 -31.55 peak
5 82 6300 EIRE 11.03 4218 8230 4012 peak B 8885100 30.70 11.07 EXky 8230 4053 peak
[3 947 1350 3138 1212 4351 8230 -3879 peak B '935.0100 31.93 11.87 4380 8230 -3850 peak
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LTE Band 66_TX CH132322_ Test Mode : LTE Band 66_TX CH132322_

TestMade - |, -\ 3.75kHz

Vertical Horizontal

1200 dBuVim 1200 dBeVim
m "
" m
™ @
L 2]
70 n
& @
s s
a ] X LI “ i H &
@ | & i w | % 1 &
= S
" It
oo oo

W e e GaOn fea wEer  Wew e e 000 Hits W6 T mAol Wil 4G e 660 7@ 65w o006 ke

Reading Comect Measure- Reading Comect Measure-
No. Mk. Freq. Lewel  Factor ment Limit Margin MNo. Mk. Freg. Lewel Factor ment Limit Margin
MHz dBuv d8 dBuvim dBuVim dB Detector  Comment MHz dBuv [ dBuv/m dEuV/m dB Detactor  Commaent
551900 3186 -179 3007 8230 5223 pesk SB.6750 3T -183 2995 8230 -5235 peak
185.3150 3085 -137 2948 8230 5282 pesk 148.3400 357 -1.40 3017 8230 -5213 pesk

3413700 3093 046 3139 8230 -50.91 pesk
5014200 3143 447 3590 8230 4640 peak
7022100 3153 868 40.21 8230 4209 pesk
* BB11750 3040 1101 4141 8230 4089 peak

£91.0550 39 8.52 4043 8230 4137 peak
7982400 3175 1050 4225 8230 4005 peak
9393750 30868 1196 4284 8230 -3966 peak
* 0796300 3095 1225 4320 8230 -39.10 peak

af | | w| ] -

@ | &) e rof =

Test Mode : |LTE Band 66_TX CH132322_15kHz ‘ ‘Test Mode : [LTE Band 66_TX CH132322_15kHz

o Vertical o Horizontal

" me

" o

* an

” o0

" o

” =1

w

“ 3 . : i
£l 3 N

N 20

- 10

2

000 1Z7.00 22400 32100 41000 5500 GI200 70800 GOG.00 00000 MHz (1] T —— i I S T N ol
Mo. Mk, Freq. Foame ot Mes® it Margin Feag T e
MNo. Mk. Freq.  Llevel Factor ment Lmit Margin

(L3 2 3 GBUwm  gBuvIm  GB  Demecior  Comment
1 338800 3494 292 3202 8230 5028 pesk
2 1541600 3146 -124 3022 8230 -5208 pesk
3 8270350 3194 158 3950 8230 4280 pesk
4 7739900 3177 10.14 4191 8230 4039 pesk
5
6

WHE T (3] oBuvim _ dBuvm o8 Descior | Comment

L] 932 4453 8230 3777 peak

8498500 3125 10.71 4196 8230 4034 pesk
* 9548950 3125 12.18 4343 8230 -3387 pesk
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Report No.: BTL-FCCP-3-2412C414

Test Mode

LTE Band 71_TX CH133297_
3.75kHz

Test Mode :

LTE Band 71_TX CH133297_
3.75kHz

1200 @win 1200 @

" 1

w "

90 a

B o

n n

o M

Y i s )

L] R
" 4 w
H

» & w |4 &

w n

0 0

o )

O TV ¥ R T X R TN OB it e B B N W0 e T Wew TG0 Hit:
Reading Comect Measure- Reading Comect Measure- N
Mo. Mk. Freq. Level  Facor ment Lmit Margin No. Mk. Freq. lewel  Factor ~ment Limit Margin
W me @ swm  @Wm @ b Cammen W W @ dwm  Gwm 0 Deeder Comment

1 324250 3958 320 3638 B230 4592 peak 1 537650 3115 -165 2950 6230 5280 peak

2 160.4650 31.08 -1.21 2087 8230 -5243 peak 2 1556150 30.712 -123 2049 B230 -5281 pesk

3 * 6¥M3100 4311 770 5081 8230 -3149 peak 3 433.0350 3128 3.00 3428 B230 4802 pesk

4 TH3E7T0 31.26 1043 4169 8230 4061 peak 4 * 6343100 4174 770 4944 E230 -32.86 peak

T Gi@4e00 3153 1158 4322 6230 806 pexk 5 87710 3233 1070 4303 6230 W27 pesk

§ 907150 3129 1219 4348 6230 -BE2 peak € 9384050 3150 119 4354 B230 3876 peak

Test Mode : |LTE Band 71_TX CH133297_15kHz ‘ ‘Test Mode : [LTE Band 71_TX CH133297_15kHz

1o wam 10_awiin
= -
L 2]
n kLl
L &
3
= w 2
w| & . w . &
= & = | & &
o -l
n 1
oe oo
L I o T o e
W e e e e i e we TR e
Reading Comect Measure-
MNo. Mk. Freq. Limit  Margin Reading Comect Measure- ~
req. Level  Factor  ment largi No. Mk. Freq. Level Factor ment Limit Margin
T
1 852900 4896 -894 4002 8230 4228 peak T =ETET = 5= T ik VR
2 1628900 3134 -1.30 3004 8230 -5226 peak 5 IR S = 3005 B30 D231 e
3 * 6343100 47 44 770 55.14 B230 -2716 peak
3 6MI00 4104 770 4574 8230 -3356 peak
4 8258850 3171 1062 4233 8230 -3997 peak
4 718.7000 72 9.08 4378 8230 -3852 peak
® SBEE 161 nee 4327 B0 3803 peak s 852.5600 232 10.73 4305 8230 -39 ak
3 9639950 3116 1225 4341 8230 -28.89 peak - - _ _ - ki
[3 943.2550 3157 12.04 4381 8230 -3869 peak
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Report No.: BTL-FCCP-3-2412C414

Test Mode :

LTE Band 85_TX CH134092_
3.75kHz

Test Mode

LTE Band 85_TX CH134092_
3.75kHz

1200 _cowin T
2 al
L ]
i n
@ 5 o
= & s 5
“ . [ H 5
H H * " H
. 3 w |t q i
2 k]
N 1w
oo oo
wo 2700 22400 32100 410.00 B15.00 1200 700.00 BOE.00 1000.00 Witz 000 127.00 224.00 21.00 41000 516.00 G1200 700,00 00600 1000.00 MHz
Reading Comect  Measure-
i Reading Comect Measure-
No Mk Freq  Level  Factor ment Limit Margin MNo. Mk. Freq. Llevel  Facor ment Limt Margin
R EN  m  onm BN @ o G e e e o
1 556750 3503 183 3320 8230 451D peak 1 556750 3216 -1.83 3033 8230 -51.97 peak
2 155.1300 30.88 -1.23 2965 8230 5285 peak ] 1445450 3166 Ty 3002 30 23 peak
3 369.9850 31.36 1.09 3245 8230 4935 peak 3 3770500 3706 T P B FE e
4 5625300 098 =% 3888 8230 4544 peak 4 513.0600 N2 472 3593 8230 4637 peak
2 ;;;:2£ ::3: 1?:: jsi ; :g jz; pe: 5 * 7759300 3448 1017 4485 8230 -37.65 peak
~ e 6 9738100 3094 1222 4316 8230 -3914 peak

Test Mode : |LTE Band 85_TX CH134092_15kHz ‘ ‘Test Mode : [LTE Band 85_TX CH134092_15kHz

1200 dButim 1200 dBaVim
" i
o Ton
@ =
L] L
m ™
@ 1
F H
50
BoA & ]
“ 40
2 § 1
= 2 S 1 3
& 20
o it
oo oo
ton—27.00 22400 1.0 Ao 51800 e1200 70000 £oc.00 100000 it 000 127.00 224.00 321.00 418.00 515.00 1200 709,00 BOG.00 100000 MHz
Reading Cormect Measure-
i Reading Comect Measure-
No. Mk.  Freq.  Level Factor ~ ment  Limit Margin MNo. Mk. Freq.  Level Faclor ~ment  Limit Margin
WAz aBuv @& @BuUm  @Eim 5 Delecor  Gomment
W @ GEaum  dBGum OB  Detecior | Comment
! DESD A 282 282 B230 4970 peak 1 566750 3258 183 3075 6230 5155 peak
i ;z;g£ 2?':? ';'$ :;5 z:g j:i pe: 2 1453400 3137  -140 2997 6230 5233 peak
_ _ - pe 3 2831700 3055 -1.02 2053 B230 5277 peak
4 * 7371300 4902 949 5851 6230 2379 peak
4 oeaTasd 3758 B22 4581 6230 3649 peak
S 8952400 3123 1115 4238 8230 -3992 peak e T T
€  9e8drsD 3126 1227 4348 6230 -38.82 peak - - . e e
6 9713850 3167 1222 4389 B230 3841 peak
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APPENDIX D - RADIATED SPURIOUS EMISSIONS (ABOVE
1GHZ)
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For eMTC:

Test Mode : [LTE Band 4_TX CH20175_1.4MHz ‘ ‘Test Mode : |LTE Band 4_TX CH20175_1.4MHz

%3 divin o e
n .
I o
57 *
o
k
b a7
> ”
o
B
"
I
7
7
3
a
BHY
1000.000 2700.00 4400.00 6100.00 7900.00 9500.00 1120000 12900.00 1460000 12000.00 MHz T
OO 000 IO GIOL0e 700 N (RN ELW TG TR Mz
Reading Comect Measure- i o
No. Mk.  Freq. Level Factor ment innit argin ieading e Measure- =
i Mo. Mk Freq. Level Facor ment Limt Margin
W Ew ®  Gwm  @Ewm @8 Deemor Commem
MHZ dBuv a8 ‘dBuv/m dBuWim a8 Detecior  Comment

1% 3465000 5006 038 5045 8230 3185 peak

1% 3456500 6087 037 6124 8230 -2108 peak

Test Mode : |[LTE Band 4_TX CH20175 5MHz ‘ ‘Test Mode : |[LTE Band 4_TX CH20175 5MHz

LA L) 869 dBuN/m
kg 7
&7 B
o L 5 %
M I
b n
n 2
"
1w
;
;
B B
a3
1000.000 2700.00 4400.00 6100.00 7e00.00 9500.00 1120000 1200000 14600.00 1200000 MHz 34
B T T T T T T T o i
Readng Conedl Weasue-
No.Mk Freq. Level Faclor ment Lmit Margin No. Mk Freg | oung Comecl Memsue i Margn
MHz dBuV a8 dBuVim dBuVim dB Detecior  Comment Teq- Level Factor mesnk arg

MHz BV a8 dBuV/im  dBuvim  dd  Delecior  Gemment
T+ 3456500 56.74 0.37 5711 8230 -25.19  peak

1% 3456.500 51.54 037 5191 8230 -3039 peak
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ITeSt Mode : |LTE Band 4_TX CH20175_20MHz ‘ ‘Test Mode : |LTE Band 4_TX CH20175_20MHz

059 dbuvim 59 davim
7 ,,
& -
b
W L w
M ]
# W H

b ar
7

7
"

"
7

7
3 R
Y

1000.000 2700.00 A100.00 100.00 7900.00 9500.00 1120000 12900.00  14500.00 1E000.00 MHz A
1000090 Z0000 440000 GIG0.00  TRUN00  SO00  TIZ0000  VZB0RGD  TAGGOD 000,00 itz
Reading Comsct Measure- -

MNo. Mk. Freq. Level  Factor ment Limit Margin Reading Comect Measure- _

No. Mk Freq. Level Facior ment Lmit Margin

] @ GWwm  dwm @3 Deeckr  Comment
WAz deu @ dem  dBwdm @8 Deledor  Camment

T+ 348000 5326 036 5362 6230 2868 peak

T+ 3448000 5953 0.36 5089 2230 -241 pesk
2 7247 500 3662 827 4489 8230 -3741 pesk
3 11803.500 3819 9865 4784 8230 -3446 pesk

2 5173500 4068 343 4416 8230 -3814 peak

Test Mode : |LTE Band 12_TX CH23095_1.4MHz ‘ ‘Test Mode : |LTE Band 12_TX CH23095_1.4MHz

A dbutim B8 dButim
n n
& o | K
5 } ur
- 4 §
& #
El El
= z
" "
] ]
2 2
Rty By
163060 TR0 T TR e Wi a0 T R TR e 1000060 130000 290000 70009 460000  GS0000  GAOOCO 70000 620008 TD000.00 MHz
Reading Comect Measure-
Reading Comect Measure- _
Ne. Mk.  Freq.  Level Factor ~ment  Limit Margin Ne. Mk.  Freq.  Level Factor ~ment  Limit Margin
Mz ABu @ GAUVim  dBuvim  dB  Detecior Comment MHz st o8 dBuVmM - dBuVim @8 Dastecior  Comment
T+ 1414000 6672 645 G027 Ei30 203 peak T+ 1414000 7368 -645 6723 6230 -1507 pesk
T 2120500 4515 281 4234 E230 3996 peak 2 2120500 5130 -281 4849 6230 -3381 peak

3 3214000 4131 023 4108 6230 4122 peak
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|Test Mode : [LTE Band 12_TX CH23095_5MHz | |Test Mode : |LTE Band 12_TX CH23095_5MHz

B9 dBaVim 09 dBuvim
7 .
& L e |k
£ ar
W 2
S 2 "7 £
a .
Ed -
” -
v 7
a a
REY) .
(U000 ZEDODY ADGS AL SR Hem e me Tooue. ok 1000000 190000 200000 70000 AG00.00 50000 GAUO.OO 730000  G200.00 D00.00 Mz
Reading Comect  Measure-
i Reading Comect Measure-
No. Mk. Freq Level Facor ment Limit Margin Mo. Mk. Freq. Level  Faclor ment  Limit Margin
WHZ T 3 GBuvim  dBwvim 08 Detecr  Camment

WHZ EET] @ GBuvim  dBuvim 68 Delecior  Gomment
1 1409500 7189 646 6541 8230 1689 peak T 1309500 7375 548 BE7T B30 55 peak

2 2116.000 4518 281 4235 E230 3995 peak 2 2116.000 4895 281 46.14 8230 -38.16 peak

3 3214000 4062 023 4039 B230 4191 peak

Test Mode : |LTE Band 12_TX CH23095_10MHz ‘ ‘Test Mode : |LTE Band 12_TX CH23095_10MHz

059 dbuvim %59 dodvin
7 7
oy ol k
w 5
W ” £
&
3 7
z o
I I
7 7
3 3
31 134
1000.060 1900.00 200000 370000 460000 5500.00  GAOODO 730000 0200.00 1D000.D0 MHz 1000.060 1200.00  2000.00  3700.00  4600.00  S500.00  GA00.00  7300.00 £200.00 1000000 MHz
Reading Conect  Measure- Readng Comect Measure- -
No Mk Frea Level  Facer | ment Lmi  Mergin No. Mk Freq. level Factor ment Limit Margin
MHZ aBuv [E) @Buv/m  gBuv/m [E) Detector  Comment MHZ. aBuv 8 aBuvim - dBuVIm e Detector  Comment
T+ 1405000 7149 649 6500 6230 -1730 peak TF 1405000 7536 649 bob/ 6200 1343 peak
2 2111500 4577 282 4285 6230 3535 peak 2 2111500 4978 282 4686 8230 3534 peak
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Report No.: BTL-FCCP-3-2412C414

|Test Mode : |LTE Band 13_TX CH23230_5MHz

Vertical

1000000 190000 290000 370000 40000 SS0000 640000 7I000  G200.00 TORI0.00 MHz

Reading Comect Measure-

Mo. Mk Freq. Level Factor ment Limit Margin
WAz Geuv W@ GEwm  GEWim g8 Decor  Camment
T+ 1558000 5512 570 4942 230 328 pesk

| [Test Mode : |LTE Band 13_TX CH23230_5MHz

Horizontal

D060 100000 200000 70000  4E00.00  GE00.00  GADOGO 730000 620000 000650 Mtz

Reading Comect Measure-

No. Mk Freq. Llewel  Facor ment Limit Margin
W @ @®  dBuvm dBWWm 48 Deiscor  Gomment
T+ 1558000 5793 570 5223 6230 3007 pesk

Test Mode : |LTE Band 13_TX CH23230_10MHz ‘ ‘Test Mode : |LTE Band 13_TX CH23230_10MHz

Vertical

1000000 150000 200000 370000 AGU0.08 650000  GADODO 730000 020000 000650 itz

Reading Comect Measure-
Mo. Mk Freq. Level Factor ment  Limit Margin
W @ @ dBwm  @wim 5 Delecior  Comment
TF 1553500 5531 573 4956 6230 2272 pek
2 2125000 4242 280 3962 6230 4268 peak

Horizontal

5 davin
n

&

W

W

E

z

"

7

a

31

1000090 TE0000  ZF0000 G000 4eUO00  GRULG0 G000 70000 G200.00 000,00 itz

Reading Comect Measure-
No. Mk. Freq. Level Faclor ment Limit  Margin
WAz dBuv @ dBwm  dEGim @8 Detedor  Camment
T+ 1553500 5794 573 5221 6230 3009 peak
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Report No.: BTL-FCCP-3-2412C414

Vertical

[ Test Mode : [LTE Band 66_TX CH132322_1.4MHz| |Test Mode : |LTE Band 66_TX CH132322_1.4MHz

Horizontal

% deuvinm [P
7 ,,
& &
5 3 = b3
%
4 E
z =
" ”
7 7
a B
REY i
1000000 TO000  WQ000  GI0000 790008 G60000 920000 TZG0DG0  TAGG0D 000,00 itz o7 T Ty T Tt e —
Reading Comecl  Measure-
. Readng Comect Measure-
No. Mk Freq. Llevel Factor ment Limit Margin Mo. Mk Freq. level  Factor ment  Limit Margin
e o 8 SBuum  deuVim 8 Belecir Somment WAz dBuv 3 GEWm  dBUUm 68 Deeclr  Gomment
T 3450500 5100 046 5145 8230 308 peak 1* 3490500 5670 048 5716 8230 -2514 peak
2 5233000 4108 360 4468 B230 -3762 peak

Test Mode : |LTE Band 66_TX CH132322_5MHz ‘ ‘Test Mode : |LTE Band 66_TX CH132322_5MHz

Vertical

Horizontal

1000080 Z700.00 40006 GIOL0 760008 050000 1120000 1200000  4H0.00 TB006.50 itz 1000000 TT0000 W00 G000 TOLN  WILG0  TIZ000 1200000 TAGE TER0000 Hits
Reading Conect Measure- Reading Comect Measure-
No. Mk Freq  Level Faclor ment Limit Margin Mo. Mk Freq.  level Factor ment Limit Margin
W aew @ wowm  dem G5 Deec  Camment W @ W@ dowm  @wim @3 Dsteckr  Comment
T+ 3482000 5291 043 5334 6230 289 peak 17 3490500 5334 048 5380 6230 2850 peak
2 5224500 4299 359 4658 8230 3572 peak
3 9874000 3878 669 4747 8230 3483 peak
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Report No.: BTL-FCCP-3-2412C414

Test Mode : [LTE Band 66_TX CH132322_20MHz ‘ ‘Test Mode : |LTE Band 66_TX CH132322_20MHz

% dBwvrm
%9 dbuim
n »
&
&
k

o 5 b3

W % "

3 ar

2 2

w 1”7

7 7

1 a

3 EEY

100080 270000 AAOU00  GI0D08  7U00  DGU000 1120000 1200000 TAGOD G0 T6000.00 Mite 1000080 270000 40006 Gi0000 780008 050000 112000 1200000  TAGOO.00 600,00 Witz

Reading Comect Measurs- N Reading Comect Measurs-
No. Mk.  Freq.  Level Faclor ment Limit Margin MNo. Mk. Freg.  Level Factor ~ ment  Limit Margin
[ @ dwm  dBuvim G5 Detecor  Gomment [ @ dBwim  dBm @8 Deecior  Comment

17 3473500 5736 041 5777 68230 -2453 peak TF 473500 5609 041 5650 0230 2580 peak

2 5207500 4338 355 4683 B230 3537 peak

Test Mode : |LTE Band 85_TX CH134092_5MHz ‘ ‘Test Mode : |LTE Band 85_TX CH134092_5MHz

%9 dam 053 deaVim

d kg

w @ | k

LI N
w w 2
" 5
” X
EE % b3

El W

z 7

" ”

7 7

3 a

13 BEY

1000060 60000 20000 G000 R000 GRG0 GA000 70000 G200 OO0 Mz 1000060 150000 23000 70000 AGU000  GRULO0  GAGODO 730000 E200.00 TDO00.00 Mitz

Reading Comect Measure- Reading Comect Measure- -
No. M. Freg. Lever\'g Factor  ment Limit ~ Margin No. Mk. Freg.  Level Factor  ment Limit  Margin
WAz deuv & @uvm  dBum G5 Delcior  Cammenl WRe B @ dBuVim  dBuvim  da  Detecior Gomment
T+ 1403500 6832 648 GiEd 230 D4 ek TF 1409500 7454 648 6606 8230 1424 peak
2 2116000 6374 281 6083 B230 2137 peak 2 171000 4498 474 4024 8230 4208 peak
3 2660500 4299 186 4113 B230 4117 peak 3 2116000 5949 281 5688 8230 -2562 peak
4 2918000 4305 135 4170 6230 4060 peak 4 2818000 4154 135 4019 8230 <4211 pesk
5 3524500 4358 052 441D 8230 3820 peak
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Report No.: BTL-FCCP-3-2412C414

[Test Mode : [LTE Band 85_TX CH134092_10MHz | |Test Mode : |LTE Band 85_TX CH134092_10MHz

09 dBwin 00 dBuvim
w w
1
& . ]
2
ar & ur
W "
) 4 3 4

Ed ar

Ed Ed

” ”

7 7

a a

REX REY

1000000 80000 20000 370008 AG0000  SS00.00  GAIOO  7A0000  C200.00 D00 HHz 1000000 150000 20000 006 460000  SSO0.00  GA00.00 790000 G200 T0000.00 HHz

Reading Comect Measure- ~ Reading Comect Measure- B
No. Mk. Freq. Level Factor ment Limit Margin Mo. Mk. Freq. Level  Factor ment Limit Margin
WHZ Y C3 dBuvim  GBuVim B Delecior Gomment 3 = = Gouvim  GBWm @8 Delcior  Comment

1+ 1405000 6857 649 6208 8230 -2022 peak 77 1405000 7610 649 6961 8230 1268 peak
2 2107.000 6077 282 5785 8230 -2435 peak 2 2107.000 6275 -282 58.93 8230 -2237 peak
3 2656.000 4258  -188 4070 8230 4180 pesk 3 2804 500 4053 139 3814 8230 4316 peak
4 3515500 41.74 0.50 4224 8230 4006 peak 4 3515.500 4281 0.50 43.31 8230 -3899 peak
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3L

For NB-loT:

Test Mode : [LTE Band 4_TX CH20175_3.75kHz ‘ ‘Test Mode : |LTE Band 4_TX CH20175_3.75kHz

Vertical

Horizontal

#3_dBuvin 9 B/
w "
& &7
57 &7
7 | - a7 %
3 &
Ery w
a 27
7 17
7 7
-3 -3
a1 RS
000,000 270000 00 00 100,00 7Hu0.00 . 00 N200.00 1290000 1460000 THO00.00 WHz 1000000 2700 00 400 00 FI00 00 o000 w500 00 N20000 1290000 1460000 TH000.00 MHz
Reading Comect Measurs- ) Reading Comect Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Margin No. Mk.  Freg Level Factor ment Limit  Margin
MHz dBuv d8 dBuVim dBuvim dB Detector Comment MHz dBuV o8 dBuVim dBuVim dB Detector  Comment
1 3465000 400 039 4049 6230 4181 peak 1+ 3465000 4641 039 4680 6230 3550 peak
2+ 5199000 3902 353 4255 8230 3975 peak

Test Mode : [LTE Band 4_TX CH20175_15kHz

| [Test Mode : |LTE Band 4_TX CH20175_15kHz

Vertical

Horizontal

869 dBu/m 69 db/m
" "
o o
£ 57
a7 § ”
. 1
3 X
3r 3r
2 2
” ”
7 7
3 3
REY 11
000000 2700, 00¢ Hou.00 F100.00 7800 00 500,00 200,00 12900000 14600.00 THO0000 MH 2 000000 2700 00 400 00 £100.00 THOO 00 500,00 120000 12300000 1460000 TRO00.00 MH2
Reading Comect Measure- 3 Reading Comect Mesasure- )
No. Mk.  Freg.  Level Factor ~ ment  Limit  Margin No. Mk.  Freq.  Level Factor ~ ment  Limit  Margin
MHz. dBul dB dBuVim  dBuMim dB Detector  Comment MHz dBuV d8 dBuVim  dBuVim dB Detector  Comment.
1 3728500 3945 084 4029 8230 4201 peak 1 3465000 3976 039 4015 6230 4215 peak
2+ 9976000 3810 666 4676 8230 -3554 peak 2+ 12092500 3965 966 4931 6230 -3289 peak
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3 L L Report No.: BTL-FCCP-3-2412C414

Test Mode : [LTE Band 12_TX CH23095_3.75kHz ‘ ‘Test Mode : |LTE Band 12_TX CH23095_3.75kHz

Vertical Horizontal

869 dBuVIm 59 dBuvin
" "
s &7
ki W |k
)
&
i I
3r ar
a r
1 17
7 7
3 B
REY) REY)
000000 1800, 00 ZR00.00 200 00 ABD0 00 00,00 LU 730000 EZ00 00 10000.00 MH2 000,000 1900 00 2800 00 2700 00 AB00. 00 5500 00 40000 7300 00 200 0 10000.00 MHz
Reading Corect Measure. i Reading Comect Measure- -
Mo Mk. Freq. Level  Factor ment Limit Margn No. Mk. Frea. Level Factor ment Limit Margin
MHz. dBuV d8 dBuVim  dBuVim dB Detector  Comment MHz dBuv a8 dBuVim  dBuVim dB Detector  Comment
1% 1414000 5607 645 4862 6230 3268 peak 1+ 1414000 5350 645 5705 6230 2525 peak

2 1976500 4287 -308 3979 6230 4251 peak

Test Mode : |LTE Band 12_TX CH23095_15kHz ‘ ‘Test Mode : |LTE Band 12_TX CH23095_15kHz

Vertical Horizontal

869 dBuVim B9 dBuVIm
w "
o &
1
52 & | X
%
7 a7
7 kI
2 s
w 17
7 7
E] -3
FEY 14
D000 O 00 ZRNIOD  B/W000  ARODGN GO0 O6  GANO0 730000 o000 00 00 WH: 1060000 190000 ZR0N00 /W00 460000  GG00UM  GAUOD 730000 R2000 00000 MHz
Reading Comsct Measurs- Reading Comect Measure-
Ne. Mk. Freq  Level Factor ~ ment  Limit  Margin MNo. Mk.  Freg.  Level Factor ~ ment  Limit  Margin
MHz dBuv d8 oBuVm dBuVim dB Detector  Comment MHz. dBuV a8 dBuVim  dBuMim dB8 Detector  Comment
1 1414000 5710 645 5065 8230 -3165 peak 1+ 1414.000 6399 645  57.54 6230 -2476 peak

2 3205000 3989 025 3974 6230 -4256 peak
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Test Mode : [LTE Band 13_TX CH23230_3.75kHz ‘ ‘Test Mode : |LTE Band 13_TX CH23230_3.75kHz

Vertical Horizontal

9 _ deuw/m I dBvin
" w
& &
= 5
- 2 . :
1 !
ar X a7 L
E ar
7 1z
v 7
3 a
12 121
VNG 000 TG0 S0000  AR0L00 GO0 BAOLEN  7EO00  E200 00 TN 00 MH2 VOOROH0 TR0 ZRO000 SN0 AR 00 w0000 EAOUO0 7RG 20 00 OO0 MH 2

Reading Comect Measure- Reading Comed Weasure- -
No. Mk Freq. Level Factor ment Limit  Margin

No. Mk. Freq. Level  Factor ment Limit Margin

[ ] SBuvim  dBuVim @5 Detscior  Comment [ a—) & Bulim  dBuvim 08 Detector Comment
1 2138.500 398 -279 3707 8230 -4523 peak 1 2039.500 4047 -290 3757 6230 -4473 pesk
2+ 5477500 3892 413 4305 8230 3925 peak 2+ 5077000 3867 326 4193 8230 4037 peak

Test Mode : |LTE Band 13_TX CH23230_15kHz ‘ ‘Test Mode : |LTE Band 13_TX CH23230_15kHz

Vertical Horizontal

I BV 89 dBIm
W ”
& C
£l 57
47 ”
a i £ ;
Ed a7
7 ”
7 ’
3 a
111 121
000 000 190000 2600 60 370000 4600 00 GH00 00 GADD 00 700 00 E200 0 000000 MHz VMDA 1900 00 PRN00  S7N000  AGO000  GS0000  GAODOD 7300 00 6200 000 00 MHz

Reading Comect Mesasure- ) Reading Corecl Measure- )
MNo. Mk. Freq.  Level Factor ment Limit  Margin Mo. Mk.  Freg Level Factor ment Limit  Margin
MHz dBuV d8 dBuVim  dBuVim dB Detector  Comment. MHz dBuV ) dBuVim dBuVim dB Detector  Comment
17 3716000 4046 082 4128 6230 4102 peak 1 4010500 3930 127 4057 8230 4173 peak
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Report No.: BTL-FCCP-3-2412C414

Test Mode :

LTE Band 66_TX CH132322_
3.75kHz

Test Mode :

LTE Band 66_TX CH132322_
3.75kHz

963 B/

Vertical

ADGD00D 0G0 MDD BIOO00 7RG 0D G600 00

V200 V20000 1460000 RO 00 WH o

9 B

Horizontal

ANGDO0D 7000 AMGI0D  EIODOD  FE0000  SG000 1120000 1290000 1460000

B0 011 MH2

Reading Comect Measure-

Reading Comect Measure-

No. Mk. Freq. Level  Factor ment Limit Margin No. Mk, Freq. Level Factor ment Limt Margin
MHz dBuV dB ‘dBuvim  dBuVim B Detector  Comment MHz dBuV d8 dBuVim  dBuVim dB Detector  Comment
1 4125.000 3945 142 4087 8230 -4143 peak 1 3480.500 41.01 046 4147 5230 -4083 peak
2+ 5573000 3858 443 4301 8230 -3929 peak

Test Mode : |LTE Band 66_TX CH132322_15kHz ‘ ‘Test Mode : [LTE Band 66_TX CH132322_15kHz

859 diuvn

Vertical

Horizontal

11

1000000 2700 00 400 00 100 000 00 0 500 00 T2 12900000 14600 00 TR0 00 MH: 000000 270,00 0000 100,00 400,00 a0, 00 20000 1290000 1460000 V00000 WHz
Reading Comect Measure- Reading Comecl Measure- )
No. Mk.  Freg.  Level Factor ment Limit  Margin No. Mk.  Freq Level Factor  ment Limit  Margin
W dBuv @& SEavim  dBuvim @8 Deiecir GComment Wiz G ® vim  dBuvim  dB  Deiecier  Comment
1+ 9219500 3731 878 4609 6230 3621 peak 17 6831000 3761 768 4529 6230 -37.01 peak
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3 L L Report No.: BTL-FCCP-3-2412C414

_|ILTE Band 71_TX CH133297_ J|LTE Band 71_TX CH133297_
Test Mode : 3.75kHz Test Mode : 3.75kHz

Vertical Horizontal

I B 3 i
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ar | A E
2 a7
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? 1
3 E}
1 RV
000000 TH0000 0D U000 A0 GO0U00  BAND 7000 EXNG0 TOOU0.00 WH2 OTND TR0 FEN00  SAUD  ARNO0 G000 G000 A0 B2 00 ORI Mz
Reading Comect Measure-

Reading Comect Measure- )
No. Mk.  Freq.  Level Factor ment Limit  Margin Limit ~ Margin
MHz dBuV d8 dBuVim dBuvim dB Detector  Comment

1 1360000 4457 669 3528 6230 4402 peak

2* 2039500 5396 2890 5106 8230 -3124 peak

No. Mk. Freq.  level  Factor  ment
WHz B @ dBuVim  @Buvim  dB  Detectr Comment

1 1360.000 4793 669 4124 8230 4106 pesk
2* 2039.500 5684  -290 54.04 8230 -2826 peak

Test Mode : |LTE Band 71_TX CH133297_15kHz ‘ ‘Test Mode : [LTE Band 71_TX CH133297_15kHz

Vertical Horizontal

B9 b/ B9 BN
W w
& 7
52 7
2
2 H
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Er "‘ £
2 o
w 7
7 7
3 -3
] RES
1000000 1900 00 2800 00 370000 4600 00 500,00 EA400 00 730000 200 00 0000 00 MHz 1000000 150000 800 00 3700 00 AG00. 00 500,00 EA400 00 7300 0 B200.00 0000 00 WH2
Reading Comect Measure- Reading Comsct Measure- )
No. Mk. Freq.  Level Factor ment Limit  Margin No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz. dBuv dB dBuVim  dBuVim dB Detector  Comment MHz dBuv a8 dBuMim  dBuVim dB Detector  Comment
1 1380.000 4408 669 3739 8230 4481 peak 1 1360000 4871 669 4202 8230 4028 peak
2+ 2029500 5383 290 5103 8230 -3127 peak

2* 2039500 5017 290 4727 8230 -3503 peak
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Report No.: BTL-FCCP-3-2412C414

LTE Band 85_TX CH134092_

Test Mode : 3.75kHz

LTE Band 85_TX CH134092_

Test Mode : 3.75kHz

Vertical

.

REY)
000000 00 ZEO00  SAN00  ARIOOD 550000

BADLOD 7000 E20000 0000 00 MHz

Reading Comecl Measure-

No. Mk.  Frea.  Level Factor ~ment  Limit  Margin
=3 E=g @ GBuVim  dBuvim  dB  Deteclsr  Comment
17 1414000 5667 645 5022 6230 3208 peak

Horizontal

121

000,000 1900 00 2800 00 300,00 AG00 00 5500 00 A0 00 730000 200 00 00000 MHZ
Reading Corecl Measurc-
No. Mk. Freq  level  Factor ment Limit Margin
W B0 @ @aim  dBuVim @8 Detecor  Comment
1+ 1414000 6130 -645 5545 6230 -26.85 peak

Test Mode : [LTE Band 85_TX CH134092_15kHz

| [Test Mode : |LTE Band 85_TX CH134092_15kHz

Vertical

RERI

1000000 1900.00 ZH00.00 300,00 AG00_ 00 0. 00 L) 300,00 B200,00 1000000 MHz
Reading Comect Measure- -
No. Mk. Frea. Level Factor ment Limit Margin
MHz dBuV dB dBuVim dBuVim dB Detector  Comment
1* 1414000 4443 645 3798 8230 4432 peak

Horizontal

a1

1003000 190080 PROON  FO 00 GO0 SS000M OO0 700 00 TO000 00 Wiz
Reading Comect Measure-
No. Mk.  Freq.  Level Factor ~ ment  Limit  Margin
MHz dBuv dB dBuvim  dBuVim dB Detector  Comment
17 1414000 5420 645 4775 8230 3455 peak

End of Test Report
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